
[,.,. Ckllem
F!#Mr’rs
C.ATALOG

Ervi
Generating Set



Introduction

This Parts Manual applies to the Generator Set(s) Listed below. The illustrations are
arranged in an assembly of related parts, and each part or assembly is identified by a
reference number. All parts illustrated are typical, and unless otherwise mentioned in
the description column of the parts list, the parts are interchangeable between all
models.

These typical illustrations are subject to change and reflect only the latest replace-
ment for the original factory installed parts. The Right and Left sides of the
Generator Set are determined by FACING the engine end (FRONT) of the Set.

Set Rata Table

MODEL IDENTIFICATION I KW RATING I RPM RATING , BATTERY VOLTAGE
,

75.0 ENT-*/#@ 75,000 WATTS 1800 RPM 12 VDC

Electrical flata Table

‘VOLTAGE CODE VOLTS HERTZ WIRE PHASE NOTES

B (3) 120/240 60 3 i
E (6D) 240/48C 60 4 3
F (7) 220/380 60 4 3
H (9X) 347/600 60 3
L. (15) 120/240 60 1: 1 +

L (15] 120/208 60 12 3 +

120/240
127/220
139/240
240/416
254/440
277/480

N (53) 120/240 50 1
z (515) 110/220 50 1: 1 +

115/230
z (515) 110/190 50 12 3 +

110/220
115/200
115/230
120/208
127/220
220/380
230/400
240/416
254/440

* - Voltage Codes follow Model Letter designations.
#“ Specification number: number 1 is standard, all others indicate variations.
@ - S~ecification letter: letter advances ( A to B, B to C, etc) with major

‘ manufacturing changes.
+- These Generators are reconnectable, refer to Operator’s Manual for wiring data.

Engine Replacement Parts

All Engine replacement parts must be ordered from the engine manufacturer, excePt th~ae
modified or added by Onan. When ordering engine parts, refer to the engine manufact-
urer’s nameplate and supply the Model, Specification, Serial Numbers and other available

,,.’”:, information. Refer to the engine manufacturer ‘s manuals for your nearest authorized
1 I distributor or parts center; or contact the Onan distributor from whom you purchasdd

,,, this Set , for assistance in ordering replacement parts. Ford Model Number for this set
is CSG-875-6005A.



Index

Actuator 37
Adapter, Carburetor 15,19,21
Adapter, Cooler - Oil 29
Adapter, Filter - Oil 13
Adapter, Generator to Engine 11
Adapter, Pulley - Drive 25
Adapter, Throttle Unit 19,21
Alternator 23
Ammeter 49.51,55,53
Arm, Adjusting - Alternator 23

Bar, Tie - Circuit Breaker 53
Base, Housing - Thermostat 25,27,29
Bearing, Ball - Generator 65
Bell, End - Generator 65
Belt, Drive - V 7,23
Block, Terminal 45,49,51,53,55,71
Board, Delay - Time 47
Board, Sensor - Magnetic 47
Bc]dy, Carburetor 15,19,21
Elox, Control - Generator 49,51,53,55
Brace 25
Bracket Assembly - Overspeed 65
Bracket Assembly, Terminal 11
Bracket, “J” 25,27,29
Bracket, Mounting - Alternator 23
Bracket. Mountina - CaDacitor 61
Bracket;
Bracket,
Bracket,
Bracket,
Bracket,
Bracket,
Bracket,
Bracket,
Bracket,
Bracket,
Bracket,
Bracket,
Bracket,
Bracket,
Bracket,
Breaker,
Bushing,

Mountin; - Circuit Breaker 63
Mounting - Engine 36
Mounting - Engine Control 45
Mounting - Flasher 45
Mounting - Governor 7
Mounting - Heat Exchanger 27
Mounting - Manual System 19,21
Mounting - Oil Cooler 29
Mounting - Relay 49,53,55,69
Mounting - Terminal Board 11
Mounting - Transformer 57
Mounting - Voltage Regulator 55
Mounti~g - Water Heater 41,43
Mounting - Watt Transducer 71,72
Support - Muffler Mounting 35
Circuit 49,51,53,55,63
Insulating 66

Cable, Battery 9
Cable, Electrical 58,59,68
Cap, Exchanger - Heat 27
Cap, Pipe 17
Cap, Radiator 25
Capacitor 23,45,61
Catch, Latch 33
Chassis 36
Chassis, Rear 33
Clamp, Loop 47,51
Cleaner, Air 4
Clip, Cai>le 49,53,55,66
Clip, Fastener 55
Cock, Drain 17,25,27,29,31,41,43
Coil, Ignition 11
Connector, Exhaust 35
Connect~r, Male - Inverted 31,21
Control, Engine 45,47
Control, Generator 49
Contiol, Heater 58,59
Controller, Governor 37
Converter, Gas - LPG 17
Cooler, Oil 13,27,29
Cover, 80X - Transducer 71
Cover, Hole - Starter Mounting 9
Cover , Housing - Thermostat 25,27,29
Cover , Mounting Hole - Switch 47
Cover , Thermostat 58,59
Cranker, Control 45
Cross, Pipe 9

2

Dampener, Vibration 49,53,55
Dial, Wattmeter 71,72
Diode, Rectifier 39,66
Disk, Drive - Generator 65
Door, Contro’ - Engine 47
Door , Control - Generator 51
Doors, Housing - Set 33

Elbow, Mixer to Turbocharger 15,19,21
Elbow, Pipe - Inverted Male 19
Elbow, Pipe - Street 45” 25,27,29
Elbow, Pipe - Street 90” 13.17,19,

21,25,27,29,31,33,41,43
Elbow, Pipe to Hose - 909 4
Element, Cleaner - Air 4
Exchanger, Heat 27
Exhaust System 31

Fan, Alternator 23
Fan, Generator 65
Fan, Radiator 25
Fastener, Door 33
Fastener, Snap-in 45
Fiiter, Coolant 38
Filter, Oil 13
Filter, Regulator - Voltage 62
Flange, Duct - Air 25
Flange, Manifold - Exhaust 35
Flange, Oil - Drain 13
Flange, Pipe - Exhaust Outlet 31
Flasher 45
Flywheel 11
Frame, Holddown - Battery 36
Fuse, Cartridge 47.49

Gasket, Body - Carburetor 15
Gasket, Flange - Exhaust Manifold 33
Gasket, Flange - Oil 13
Gasket, Housing - Thermostat 25,2’7,29
Gasket, Mixer - Air/Gas 19,21
Gasket, Pipe Flange - Exhaust Outlet 31
Gasket, Tube Assembly - Exhaust 31
Gauge, Pressure - Oil 45,47
Gauge, Temperature - Oil 45,47
Gauge, Temperature - Water 45,47
Gear, Ring 11
Generator 65
Governor, Electronic 37
Governor, Mechanical 7
Grille, Housing - Control 60
Grommet 49,51,53,55,60,66,67
Guard, Belt 7,25,27
Guard, Fan 25
Gusset 37

Handle, Door - Rear Access 33
Harness, Wiring 9,45,47,51,72,73
Hasp Set 33
Heater, Electrical 58,68
Heater, Electrical - Engine Coolant 41
Heater, Electrical - Engine Coolant 41,43
Heatsink, Diodes - Positive/liegative 66
Holddown, Rel?y 69,45
Holder, Lamp 47
Hose, Rubber 4,13,15,17,19,21,25,27, 29,

41,43,65
Housing, Connector 37
Housing, Control 60
Housing, Set 33
Housing, Terminal - PC Board 45
Hub 25

Indicator, Service - Air 19,21
Insulator 62



Index

—,.pr . Joint, Ball 7
Jumper,~ Terminal 45

‘k.
Key, Handle 33
Key, Machine - Rotor Assembly 6S
Key. WOodruff 23
Kit, Element - Coolant Filter 38
Knob 49,51.53,55
Knob, Pointer 49,53,55

Lamp, Incandescent 45,47
light, Indicator 49,51,53.55
Light, Panel 45
Lights, Indicator 45
Line, Fuel - Flexible 19,41,43
Line, Inlet - Oil 13
Lock, Handle - Circuit Breaker 49,53,55
Lug, Terminal 62

Manifold, Exhsust 31
Meter, Frequency 49,51,53.55
Meter, Total izing - Time 49,53,55
Meter, Watt 55,72
Mixer, Air/Gas 19,21
Module 47
Module, Indicator - Fault 47
Monitor, Control - Engine 45
Mount, Shock 72
Mount, Vibration 36,51,71,72
Muffler, Exhaust 35

O-Ring 15,19,21

Panel , Control - Engine 45
‘“” Panel . Control - Generator 49.53,55

Panel , Housing - Front 25
Panels, Breaker - Circuit 63
Panels, Housing - Set 33
Pencil, Zinc 27
Pick Up, Magnetic 37,73
Plate, Cover - Rear ChEssis 33
P?ate, Oi? - Return 13
Plate, Support - Transducer 12
Plug. Button 47
Plug, Keying 45
Plug, Pipe - Square Head 27,29,31
Plug, Plastic 53,55
Pulley 25
Pulley, Alternator 23
Pulley, Drive - Water Pump 7

Radiator 25
Radiator, Remote 29
Reactor 49,53
Receptacle, Fastener 51,55
Receptacle, Fastener -

Turnbutton 49,53,55
Rectifier, Bridge 49
Regulator, Pressure - Gas Vapor 15,19,21
Regulator, Voltage 23,49,51,53,55
Relay 45,49,53,55
Relay, Run 45,69
Resistor, Composition - Fixed 53,55
Resistor, Fixed - Wirewound 62
Rheostat 49,51,53,55
Rod, Throttle 7
Rotor Assembly, C&nerator 65
Rotor, Exciter

,
r

Saddle, Mounting - Control Box 60
,, Screen, Air - Generator 65

Seal, Oil - 0 Ring 65
Sender, Temperature - Engine Coolant 9
Sender , Temperature - Oil 11

Set, Suppressor - Voltage 67
Shield. Rain 35
Shr~ud, Fan 25
Socket . Relay 45,69
Socket, Relay 49,53,55
Solenoid, Electric - Srart 9
Spacer, Adjusting Arm - Alternator 23
Spacer , Housing Base - Thermostat 27,29
Spacer , Mounting Bracket - Fan Drive 25
Spacer, Pulley - Water Pump Drive 7
Spacer, Sleeve - Belt Guard 27,29
Spacer, Sleeve - Converter Mounting

Bracket 17
Spacer, Sleeve - Governor ‘7
Spacer, Sleeve - Heat Shield 35
Spacer, Sleeve - Heater 58,59
Spacer, Sleeve - Rctor 65
Spring. Governor 7
Spring, Holddown - Relay 45,49,53.55
Stator, Exciter 65
Strap, Electrical - Ground 36,49,51,53,55
Strap. Guard - Belt 27,29
Strap, Holddown - Heat Exchanger 27
Strap, Support 27
Strip, Marker 45,49,51,53,55,71
Stud 4.15,31.36.37.65
Stud, Fastener 51,53,55
Support, Cooler - Oil 27
Support, Housing - Center 33
Support, Mounting - Engine 36
Suppressor, Voltage 67
Switch, Level - Low Coolant 39
Switct., Overspeed 6S,73
Switch, Pressure 19,21,41,43
Switch, Pressure - Low Oil 9
Switch, Push - Reset/Panei Lamp ~!f

Switch, Push - Run/Stop/Remote 47
Switch, Rotary 55
Switch, Selector 49,53,55
Switch. Thermostat ic 11,41,43
Switch, Toggle - Manual System 19,21.45
Switch, Vacuum - Regulator 9
System, Dual Fuel - LPG Liquid/Natural

Gas 21
System, Dual Fuel - LPG Vapor/Natural

Gas 17
System, Fuel - LPG or Natural Gas 15
System, LPG Gas Conversion Components 17

Tachometer 45,47
Tee, Pipe 17,19,21,25,27,29
Tee, Pipe - Reducing 19,21
Terminal 49
Terminal Assembly, Ground 45
Terminal, Lug - Ground 36
Thermostat 25,27,29,56,59
Tie, Cable 62
Transducer, Watt 71<72
Transformer, Current 49,51,53,55,57
Transformer, Voltage 49,53
Tube, Coolant - Upper and Lower 25
Tube, Exhaust - Flexible 35
Tube, Indicator - Oil Level 13
Turbocharger 15,19,21,31

Valve, Cock 13
Valve, Control 19.21
Valve, ContrDl - Temperature

Regulating 27
Valve, Globe 27
Valve, Solenoid 17,19,21,27
Voltmeter 49,51,53,55

Wattmeter 51,71,72
Wheel, Sensor - Magnetic Pickup 73



10 I
f

f% ~~

63
,

e=---- ;
I 7~ ,,
“,; ,,

,.4:[-~>,

‘k c 5
,.. “-----““‘ ;,,. ;,, 9,.., .) c

‘>,,>.,’.J
~..,7

.+“..,/;.,~“ \

REF PART
NO. No.

1 140-1724

2 865-0006
3 140-1837
4 862-0001
5 850-0040

&----4

QTY PART
USED DESCRIPTION

1 Cleaner Assembly, Air
(Includes Parts Marked

1 *Nut, Wing (!/4-20)
1 *Element - Air Cleaner

REF PART
NO. NO.

6 NFS
*) 7 503-0547

8 503-1093
9 502-0237

1 *Nut, Hex (1/4-20)
1 Washer, Lock - Spring (1/4”) 10 503-1100

QTY
USED

1
2
1
1

1

* - Parts Included in

4

*Stud
C1amp
Hose,
E1bow

(3/8

PART
DESCRIPTION

1/4-20 X 6“LG)
Hose

Rubber (5/8”10 x 19’’LG)
Pipe to Hose - 90”

NPT x 1/2”10 Hose)
Hose, Rubber (1/2”10 x 23’’LG)

140-1724 Air Cleaner Assembly. ~ ‘“:
‘!

‘,,’



5



(,lovernor - Blechartical

‘1

‘1
,(

,!,

6



NO. NO.

1 511-0034
2 821-0010

3 130-0991
4 801-0027

S 850-0045
6 132-0261
7 115-0025
8 850-0040
9 526-0018

10 150-0639
11 152-0243
12 821-0030

~~ 8~&0281

14 151-0584

QTY
USED

1
3

1
4

4
1
4
2
4

~

1
3

3

1

00vernor -

PART
DESCRIPTION

Belt, Drive - V
Screw, Self-locking - Hex

Washer Head [1:4-20 x 1/2::)
Guard, 8elt
Screw, Cap - Hex Head

(5/16-24 x 7/8”j
Washer, Lock - Spring (5/8”)
Pulley - Water Pump Drive
Nut, Hex (1//4-2!3)
Washer, Lock - Spring (1/4”)
Washer, Flat (17/64”10 x

5/8”00 X l/16’’THK)
J~int, Ball
Rod, Throttle
Screw, Self-locking - Hex

Washer Head (3/8-16 x 1“)
Nut, Self-locking - Hex

Washer Head (3/8-16)
Governor

Mechanical

REF PART
NO. NO.

15 800-0052

16 850-0050
17 526-0026

18 130-0988
19 870-0281

20 800-0048

21 850-0050
22 800-0069

23 850-0055
24

150-1521
191-2025

25 131-0353
26 151-0594

QTY
USED

1

1
2

1
1

1

1
1

1

1
1

:

PART
DESCRIPTION

Screw, Cap - Hex Head
(3/8-16 X 1-1/2”)

Washer. Lock - Spring (3/8”)
Washer, Flat (13/32”10 x

3/4”OD X 1/16’’THK)
Spacer, Sleeve
Nut, Self-locking - }Iex

Washer Head (3/8-16)
Screw, Cap - Hex Head

(3/8-16 X 3/4”)
Washer, Lock - Spring (3/8”)
Screw, Cap - Hex Head

(7/16-14 X 3/4”)
Washer, Lock - Spring (7/16”)
8racket, Mounting

Used with Motorola Alternator
Used with Bosch Alternator

Spacer, Pulley
Spring, Governor - 50 Hz Only

l“! “

11, ,,



Engine co=~onents - l-eft Sids

,,,,



Engine Components - Left Side

REF PART
No. ND.

QTY
USED

1
1
1

1

1
~

1

1

i
1

1

PART
DESCRIPTION

REF PART
MO. No.

QTY
USED

PART
DESCRIPTION

1 Hs?ness, ~i?ifig - Engine
Spec A
Spec 8

Sender. Temperature - Engine
Coolant (E2)

Screw, Machine - Round Head
(iR3-32 x 1/4”)

Cover - Starter Mounting Hole
Sender. Pressure -Oil (El)
Tee, Pipe - Street, Brass

( 1/8 NPT)
Switch, Pressure - Low Oil

(s1)
Tee, Pipe (1/8 NPT)
Switch, Pressure - Low Oil,

Pre-Alarm (S6 - Spec A,
S5 - Spec 8)

Cross, Pipe (1/8 NPT)

Nipple, Pipe
1/8 NPT X 1-1/2”
1/8 NPT X 2“

Bushing, Reducer - Hex
(1/4 NPT X 1/8 NPT)

Screw, Self-1ocking - Hex
Washer Head (1/4-20 x 1/2”)

Lead, Electrical (S2 AiW3 x
9“LG)

Cable, Battery
Positive (21’’LG)
Negative (29’’LG)

Screw, Cap - Hex Head
(1/4-20 X 3/4”)

Washer, Lock - Spring (1/4”)
Nut, Hex (1/4-20)
Solenoid, Electrical - Start,

12 VDC (K6)

11
505-0104
505-0061

12 505-0007

338-094?
338-2460
193-02472

3 812--0075 13 821-0010 2

4
5
6

191-0773
193-0244
502-0058

14 336-3124 1

15
416-0021
416-0672

16 800-0005
305-0544

8
9

505-0059
309-0545 :7 850-0040

18 862-0001
19 307-1031

10 505-0763

Vacuum Switch - Regulator

REF PART QTY PART
NO. NO. USED DESCRIPTION

REF PART QTY
NO. NO. USED

PART
DESCRIPTION

1 ?48-0367 1 Switch, vaCLllJm - Regulator
2 505-0039 i Elbow (1/8 X 90”)
3 505”0101 1 Nipple, Close (3/8 NPT x l“)

,“, NOTI : To install Items 1, 2, & 3 - Remote plug in/’
Intake Manifold and discard

‘“,,:

9



Engine ~om~~nents - Right Side

“.”.. ..009 ..90.h1,

k 111,,1..”.- ..... ............... ..mse$

~~~
Is9mtcI:::.c9:0..::tL.............................4 . . . . . . . . . . . . . . . . . . . . ...90.

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

\

1 (j (’J Q
‘V—-J

\............ .............................................................................. ....

,,
,,

“

10



Engine Components - Right Side

REF PART
No. No.

QW
USED

1
1

1

1

1

1

1

1

1

1

PART
DESCRIPTION

REF PART QTY PART
NO. NO. USED DESCRIPTION

~ 193-0249
2 505-0007

Sender, Temperature - Oil (E5)
Bushing, Reducer - Hex

(1/4 NPTx l/8NPT)
Screw, Cap - Hex Head

(7/16-14 X 3/4”)
Switch, Thermostatic - Low

Engine Tamp (S5)
Switch, Thermostatic - Hi

Engine Coolant Tamp (S2)
Plug, Pipe - Square Head

(3/4 NPT)
Switch, Thermostatic - Hi

Engine Coolant Tamp - Pre-
Alarm (S7 - Spec A, S6 -
Spec B)

Bushing, Reducer - Hex
(3/4 NPT X 3/B NPT)

Screw, Cap - Hex Head
(5/16-18 x 3/4”)

Washer, Lock - EIT (5/16”)

Bracket Assemb?y, Terminal
(Includes Parts Marked *)

11 332--1292 1

112 809--0035 *Screw, Thread Cutting -
Round Head,(#B x 3/4”)

Washer, Insulating - Fiber
(#8)

*Nut, Insulating (#8)
*Bracket, Mounting - Terminal

Ceil, Ignition (Tl)
Flywheel (Includes Ring Gear)
Gear, Ring
c. .-”““, “.., Csp - Hex Head

(7/16-14 X 1-1/4”)

3 800-0069
13 508-0015 1

4 309-0269
14
15
16
17

:

870-0196
332-1281
166-0278
104-1097
104-0723
800-0072

5 309-0179

6 505-0130

7 309-0178

20
21

850-0055
231-0260

B
1

Washer,
Adapter

Lock - Spr;ng (7/16”)
- Generator to Engin~

B 505-0499

9 800-0026

10 853-0016

Terminal Bracket* - Parts Included in 332-1292
Assembly.



Lub8 Oil Systm

12

6

.

\\._ ~ ,,,)
‘s - /’ “’”

‘—”



,,*
RE~ PART

it:?!,.:, ?40. No.
w!!‘rJm
‘%

1 122-0193
2 503-0446
3 503-109!3

4 505-0302

5 505-0018

6 8210016

7 870-0257

8 102-1113
9 102-1097

10 503-0131
11 503-0966

12 505-0135

13 504-0030
14

102-0652
502-1013
502-1013

15

QTY
USED

1

;

2

2

3

3

1
1

1
1

1

1

;
1

1

:

Lube Oil - -

PART
nscmrp~~~--, *

Filter, Oil
Clamp, Hose
Hose, Rubber (i/2”ID x 3/4”00

X 29’’LG)
Nipple. Pipe - Half (1/4 NPT

x 1-1/2”)
8ushing, Reducer - Hex

(1/2NPT x l/4 NPT)
Screw, Self-1ocking - Hex

Washer Head (5/16-18x 3/4”)
Nut, Self-1ocking - Hex Washer

Head (5/16-1S)
Cooler, Oil
Adapter Unit (Includes “O”

Ring. Housing w/Thermostat
and F’emale/Male Hex Adapter)

Clamp, Hose
Hose, Rubber (5/8”10 x 7/8”00

x 30’’LG)
Nipple, Pipe - Half (3/8NpT

X l-i/2”)
Valve, Cock (318 NPT)
Adapter, Pipe - Hex {1/2-20

UNF X 3/8 NPT)
Spec A

Used Through July, 1986
Begin August, 1986

Spec B
Gasket, Oil Drain

Spec A
Used Through July, 1986
Begin August. 1986

Spec B

sysxem

REF PhRT
No. ND.

16 123-1322
17 503-0547
1s 503-109?

19

502-0302

505-0135

505-0135
20 800-0026

21 860-0045
22 121-0036
23 800-0050

24 850-0050
25 145-0534
26 145-0535
27 121-0037
28 502-0002

29 505-0007

30 !502-0003
31 C4TZ 84500B

32 503-0183

QTY

1
2
1

2

2

2
2

2
1
2

2
1
1
1
1

1

1
2

2

PART
DE8fXPTItM

Tube - Oil Level Indicator
Clamp, Hose
Hose, Rubber (5/8”ID x

15/16”00 X34’:LG)
Fitting

Spec A
Elbw, Pipe - Used Thrm.%?h

September, 1985
Nipple. Pipe - Half -

Begin October, 1985
Spec B - Nipple, Pipe - Half

Screw, Cap - Hex Head
(5/16-18 X 3/4”)

~~~~~p, L~ck - Spring (5/16”]
Plate - Oil Return
Screw, Cap - Hex Head

(3/8-16x 7/8”)
Washer, Lock - Spring (3/8”)
F 1ange - Oil Dra%
Gasket
Line - Oil Inlat
Elbuv), Pipe - Street. 90-.

Brass (1/8 NPT x 1/4” Tube)
Bushing. Reducer - Hex

{1/4 NPT X 1/8 NPT)
Connector, Inverted Male
Cap, Tube - Heater Outlet

(Ford *)
Clamp, Hose



Fuel S stez
{(LPG or Na ural Gas)

,J’
‘,...

,’

25

14



No. No.

1 140-0961
2 140-1260

3 505-0007

4 NFS

5
6
7
8

1:
11
12

13

14

15
16
17

145-0532
145”0540
503-0998
145-0590
S09-0165
503-0465
503-117?

145-0541
145-0539
813-0103

526-0008

850-0030
870-0053
145-0528

QTY
USED

1
1

1

4

1
1

!
I
2
1

1
1
4

4

4
4
1

Fuel S stes
!(LPG or Na ural Gas)

PART
DESCRIPTION

Indicator - Air Service
Fitting with Restrictor -

Hex (1/’8 NPT)
Flushing, Reducer - Hex

(1/4 NPT X 1/8 NPT)
Screw. !&ehine - Fill ister

Head with Lockwasher
(#12-24 x5/8”)

Mixer - Air/Gas
Gasket
Clamp, Hose - “T” Bar Type
Elbow - Mixer to Turbocharger
ll~l! Ring

Clamp, Hose
Hose, Rubber (2-1/2”ID x 3“LG)
Turbocharger

50 Hertz Sets
60 Hertz Sets

Screw, Machine - Round Head”
(#10-32 X 3/4”)

Washer, Flat (13/64”ID x
7/16”OD X l/32’’THK)

Washer, Lock - Spring (#10)
Nut, Hex (#10-32)
Adapter - Throttle Unit

!?(SF PART
No. No.

18 145-0S40
19 800-0050

20 850-0050
21 145-0!338
22 148-0775
23 110-0445
24 526-0065

25 520-0011

26 145-0482
27 148-0637

28 148-0601

29 505-0129

30 505-0102
31 503-0398
32 503-0796
33 503-0324

QTY
USED

1
2

2
1
1
4
4

4

i
1

1

1

1
2
1
2

PART
DESCRIPTION

Gasket
Screw, Cap - Hex Head

(3/8-16 x l“)
Wa4aw, Lock - Spring (3/8”)

- Carburetor
Gasket
Nut, Hex (5/16-24)
Washer, Flat (21/64”10 x

9/16”OD X 1/16’’THK)
Stud (5/16-18 X 5/16-24 X

1-7/8”)
Adapter - Carburetor
Regulator, Pressure - Ga~

Vapor (3/4 NPT) - LPG System
Regulator, Pressure - Gas

Vapor (1 NPT) - Nat Gas
System

Bushing, Reducer - Hex (1 NPT
x 3/4 NPT)

Nipple, Pipe (3/4 NPT x 1-3/8”)
Clamp, Hose
Hose
Nipple, Pipe - Half

(3/4” x 2“)



LW3 Gas Conversion Components

12

‘5

‘-,.,

,,.
.

W6

8

-0

7--

16



LPG Gas Conversion Components

rJJ?”
REF PART

-6’ NO. NO.

1 503-0398
2 503-0799

3 505-0102
4 505-0324

,

5
6
7
8
9

10
11
12
13

14

15

505-0132
505-0084
505-0479
50!5-0331
505-0661

505-ooo4
503-0183
!503-0833
503-0261

505-0135

505-0019

QTY
USED

2
1

:

1
1
1

;

1
3
1
1

3

1

PART
DESCRIPTION

Clamp, Hose
Hose, Rubber (l”ID x 1-3/8”00

x 30’’LG)
Nipple, Pipe - Half (3/4 NPT)
Nipple, Pipe - Half (3/4 NPT

x 2“)
Elbow, Pi~e - 90” (3/4 NPT)

REF PART QTY
,.” . NO. USED

16 505-0039
17 505-0101 1
IL 307-0268 1

19 505-0099 1
20 504-0005 1
21 800-0009 2

Nipple, P“ipe (3/4 NPT x 2-1/2”)
Cap, Pipe (1 NPT) 22 850-0040 2
Nipple, Pipe (1 NPT x 4“LG) 23 148-0625 1

1 NPT 24 800-0069 2Tee, Pipe - Reducing I
x 3/4 NPT X 1 NPT)

Nipple, Pipe (1 NPT x
Clam~. Hose

1-1/2”) 25 850-0055 2
26 800-0051 1

Hose’, Rubber (5/8”10 x 24’’LG)
Hose, Rubber (5/8:’ID x 27 0!!0-0050 1

8-1/2’’LG) 28 148-0776 1
Nipple, Pipe - Half (3/8 NPT 29 148-0773 1

x 1-1/2”)
8ushing, Reducer - Hex

(1/2 NPT X 3/8 NPT)

PART
DESCRIPTION

Elbow, Pipe - 90” (3/8 NPT)
Nipple, Pipe (3/8 NPT x l“)
Valve. Solenoid - 12 VDC

( 1/4 “NPT )
Nipple, Pipe (1/4 NPT
Cock, Drain (1/4 NPT)
Screw, Cap - Hex Head

(1/4-20 x 1-1/2”)
Washer, ‘.ock - Spring
Converter, Gas - LPG
Screw, Cap - Hex Head

(7/8-14 x3/4”)
‘.’-_l---wdbrler, Lock - Spring
Screw, Cap - Hex Head

(3/8-16 X 1-1/4”)
Washer, Lock - Spring
Soacer, Sleeve

X 7/8”)

( 1/4”)

(7/8”)

(3/8” )

E;acket, Mounting - Converter

17



Dual Fuel System
(L$W V@Por-R8tural ~SS)

(Autwsatic/Wanual Changeover)

4

4

45

43

44

I
,44

i= *e

I 34 +A &

‘1
,’



Dual Fuel sust~,—— ----
(LPG-Viipoi-Nitiifal Gas)

(Atitoiaatie;Hariual Changeover)

REF PART
No. ND.

1 140-0961
2 140-1260

3 505-0007

4 NFS

5 145-0532
6 145-0540
7 503-0998
8 145-0590
9 509-0165

10 503-0465
11 503-1172

12
145-0541
145-0539

13 813-0103

14 526-0008

15 850-0030
16 870-0053
17 145-0528
18 145-0540
~g ~~~=~~~~

.tIT&
i~L
‘k 20 850-0050

21 145-0538
22 148-0775
23 110-0445
24 526-0065

25 520-0011

26 145-0482
27 501-0010

28 502-0041

29 148-0627

30 505-0020

31 505-1345

QTY
USED

1
1

1

4

1
1
1
1
1
2
1

1
1
4

4

4
4
1
1
2

2
1
1
4
4

4

1
1

2

1

1

1

indicator - Air Service
Fitting eith !?estrictor - Hex

(1/8 NPT)
Bushing. Reducer - Hex

(1/4 NPT X 1/8 NPr)
Screw, Machine - Fillister

Head with Lockwasher
(#12-24 x5/8”)

Mixer - Air/Gas
Gasket
Clamp, Hose - “T” 8ar Type
Elbow - Mixer to Turbocharger
,,~1, Ring

Clamp, Hose
Hose, Rubber (2-1/2” ID x

3“LG)
Turbocharger

50 Hertz Sets
60 Hertz Sets

Screw. Machine - Round Head
(#10-32 X 3/4”)

Washer, Flat (13/64”ID x
7/16”00 x l/32’’THK)

Washer, Lock - Spring {#10)
Nut, Hex (#10-32)
Adapter - Throttle Unit
Gasket
Screw, Cap - Hex Head

(3/8-16 X 1“)

Washer, Lock - Spring (3/8”)
8ody - Carburetor
Gasket
Nut, Hex (5/16-24)
Washer, Flat (21/64”10 x

9/16”00 X 1/16’’THK)
Stud (5/16-18 X 5/16-24 X

1-7/8”)
Adapter - Carburetor
Line, Fuel - Flexikle - Auto

system
Elbow, Pipe - Inverted Male,

90” - Auto System
Switch. Pressure - 12 VDC -

Auto System
8ushing, Reducer - Hex

(3/4 NPT X 1./4 NPT) - Auto
system

Tea, Pipe - Reducing (1 NPT
X 1 NPT X 3/4 NPT) - Auto
system

REF PART
No. ND.

32 505-0004

33 307-0836

34 148-0626

35 505-0129

36 505-0102
37 307-0834

38 505-0102
39 148-0637

40 505-0084
41 505-0132
42 505-0084
43 503-0429
44 503-1201

45 505-0324
46 505-0132
47 505-0102
48 505-0051

49 505-0166
50 505-0102
51 505-0129

52 148-0601

53 821-0013

54 870-0212

55 130-0797

56 308-0005
57 308-0150

58 306-0155

59 800-0051

60 850-0050
61 526-0174
62 148-0869

QTY
USED

1

1

1

1

~
~

1
1

1
1
1
2
1

2
1

;

1
1
1

1

2

2

1

i

1

2

2
2
1

PART
DESCRIPTION

Nipple, Pipe - Close (1 NPT
x 1-1/’2”) - Nat. Gas System

Valve, ;olenoid - 12 VDC
(1 NPT) - Nat. Gas System

Valve, Control (1 NPT) -
LPG System

8ushing, Reducer - Hex (1 NPT
x 3/4 NPT)

Mipple, Pipe (3/4 NPT x 1-3/8”)
U=lw- ~~enoid - 12 VDC.- , -“ ,

(3/4 NPT) - LPG System
Nipple, Pipe (3/4 NPT x 1-3/8”)
Regulator, Pressure - Gas

Vapor (3/4 NPT) - LPG System
Nipple, Pipe (3/4 NPT x 2-1/2”~
Elbow, Pipe - 90” (3/4 NPT)
Nipple, Pipe (3/4 NPT x 2-1/2”~
Clamp, Hose
Hose, Rubber (l”ID .x 1-3/8”00

x 12’’LG)
Nipple, Pipe - Half (3/4 NPT)
Elbow, Pipe - 90” (3/4 NPT)
Nipple, Pipe (3/4 NPT x 1-3/8”;
Elbow, Pipe - Street, 90”

(3/4 NPT)
Tee, Pipe (3/4 NPT)
Nipple, Pipe (3/4 NPT x 1-3/8”)
8ushing, Reducer - Hex

{1 NPT x 3/4 NPT)
Regulator, Pressure - Gas

Vapor (1 NPT) - Nat. Gas
System

Screw, Self-1ocking - Hex
Washer Head (1/4-20 x l“)

Nut, Self-locking - Hex
Washer Head (1/4-20)

Nipple, Pipe with 8racket
(1 NPT)

Switch, Toggle - Manual System
8racket, Mounting - Switch -

Manual System
Bracket. Mounting - Manual

system
Screw, Cap - Hex Head

(3/8-16 X 1-1/4”)
Washer, Lock - Spring (3/8”)
Washer, Flat (3/8”)
8racket, Mounting

19



Ousl Fuel System
(LPC3 Liquid-Natural Oas)

(Automtfc/M8nual Ch8ngoovor)

,

25

20



Dual Fuel Svstem
(t.PG L* uid-Natfiral Gas)

?(Automatic Uanual Changeover)
T

k! REF PART
ND. No.

f 140-0961
2 140-1260

3 505-ooo7

a NFS

QTV
USEO

1
1

1

4

1

:

:
2
1

1
1
4

4

4
4

:
2

2
1
1
4
4

4

1
1

2

1

1

1

PART
DESCRIPTION

REF
No.

PART
No.

QTV
USED

1

1

3
1

1

~

2
1

1

1

1
1

1
1

1

1
1

1

2

2

1

1
1

1

2

2
2
1

PART
DESCRIPTICM

Nipple, Pipe - Close (1 NPT
x 1-1/2”) - Nat. Gas System

Valve, Solenoid - 12 VOC
[1 NPT) - Nat. Gas System

Indicator - Air Service
Fitting with Restrictor - Hex

(1/8 NPT)
Bushing, Reducer - Hex

{1/4 ?4PT x 1/9 NPT)
Screw, Machine - Fillister

Head with LockWasher
(#12-24 X 5/8”)

Mixer - Air/Gas
Gasket
Clamp. Hose - “T” Bar Type
Elbow .- Mixer to Turbocharger
*IO,’ Ring

Clamp, Hose
Hose, Rubber (2-1/2” 10 x

3“LG)
Turbocharger

50 Hertz Sets
60 Hertz Sets

Screw, Machine - Round Head
(#10-32 X 3/4”)

Washer, Flat (13/64”1D x
7/16”00 X l/32’’THK)

Washer. Lock - Spring (*1O)
Nut. Hex (#10-32)
Adapter - Throttle Unit
Gasket
Screw. Cap -- Hex Head

(3/8-16 X l“)
Masher, Lock - Spring (3/8”)
8ody - Carburetor
Gasket
Nut, Hex (5/16-24)
Washer, Flat (21/64”10 x

9/16”00 X 1/16’’THK)
Stud (5/16-18 X 5/16-24 X

1-7/8”)
Adapter - Carburetor
Line, Fuel - Flexible - Auto

System
Connector, Line - Inverted

Male - Auto System
Switch, Pressure - 12 VDC -

Auto System
Bushing, Reducer - Hex

(3/4 NPT X 1/4 NPT] - Auto
system

Tee, Pipe - Reducing (1 NPT
X 1 NPT X 3/4 NPT) - Auto
system

505-0004

33 307-0836

34
35

503-0398
503-0792

ci~p, iiose
Hose, Rubber

x 12-1/2’’LG)
Hose, Rubber

x 30’’LG)
Adepter, Pipe

$:!7n “---A 1 Iv nusw )

l“ID X l-3/8”OD
- Nat. Gas System
I“ID X 1-.3/8”~503-0799

5
6
7
8
9

10
11

145-0532
145-0540
503-0998
145-0590
509-0165
503-0465
S03-1172

to Hose (1 NP137 505-0?59

Nipple, Pipe - Half (3/4 NP1)38
39

505-0324
148-0626 Va’lve, Control (1 NPT) - LPG”

system
Bushing, Reducer - Hex (1 NPT

x 3/4 NPT)
Nipple, Pipe (3/4 NPT x

1-3/8”)
Elbow, Pipe - 90” (3/4 NPT]
Nipple, Pipe (3/4 NPT x

1-3/8”)
Tee, Pipe (3/4 NPT)
Nipple. Pipe (3./4 !4PT x

1-3/8”)
Bushing, Reducer - Hex

(1 NPT X 3/4 NPT)
Elbow, Pipe - 90” (1 NPT)
Nipple. Pipe - Close (1 NP1

x 1-1/2”)
Reguiator, Pressure - Gas

Vapor (1 NPT) - Nat. Gas
System

Screw, Self-locking - Hex
Washer Head (1/4--20 x l“)

Nut, Self-locking - Hex
Washer Head (1/4-20)

Nipple, Pipe with Bracket
(1 NPT)

Switch, Toggle - Manual System
Bracket, Mounting - Switch -

Manual System
9racket, Mounting - Manual

system
Screw, Cap -. Hex Head

(3/8-16x 1-1/4”)
Washer, Lock - Spring (3/8”)
Washer, Flat (3/8”)
Bracket, Mounting

40 505-0129

41 505-0102
145-0541
145-0539
813-0103

505-0132
505-0102

42
43

526-0008 44
45

505-0166
505-0102

15
16
17
18
19

,1’
I

20

‘ii,,,,, 21
22
23
24

850-0030
870-0053
145-0528
145-0540
800-0050

850--0050
145-0538
148-0775
110-0445
526-0065

46 505-0129

47
48

505-0041
505-0004

49 148-0601

50 821-0013

51 870-0212
25 520-0011

130-079752
26
27

28

145-0482
501-0011 53

54
308-0005
308-0150

502-0033
55 306”0155

29 148-0627
800-005156

30 505-0020

z
59

850-0050
526-0174
148-086931 505-1345

‘j’~
I
‘1”
‘1,,

21



22



& Alternator

13

-H

QTV
USED

1

1

1

1

1

1

1

1

1

1

1

1

1

1

4

.~l’”~ REF PART
~1,

NO. w.

1
511-0131

511-0092

511-0156

2
800-0027

800-2058

3
850-0045

850-2008

4
526-0115

526-2106

5
800-0095

800-2097

I 6 850-0065
,’ 7

862-0005

870-2056

9

PART
DESCRIPTI(M4

Belt, Drive - V
Used with both Motorola and

Bosch Alternator on
Mechanical Governor

Used with Motoro?a
Alternator and Electrical
Governor

Used with Bosch Alternator
and Electrical Governor

Screw, Cap - Hex Head
Used with Motorola

Alternator (5/16-18 x 7/8”)
Used with Bosch Alternator

“a~~~ xL1-;/4 X 25)
, - Spring

Used with Motorola
Alternator (5/16”)

Used with Bosch Alternator
(M8]

Washer, Flat
Used with Motorola

Alternator (11/32” ID x
11/16” 00 X 1/16:’ Thk)

Used with 8osch Alternator
(M8)

Screw, Cap - Hex Head
Used with Motorola

Alternator (1/2-13 x 2-1/2”)
Used with Bosch Alternator

!M1O X 1-1/2 X 80)
Washer, Lock -Spring (1/2s’)
Nut, Hex

Used with Motorola
Alternator (1/2-13)

Used with 90sch Alternator
(Self-Locking M1O x 1-1/2)

REF- PART
No. MO.

8

191-1388
191-1983-01

9 868-0007
10 850-0070
11 515-0093
12 191-1390
13 312-0?01
14

191-1099

191-1982

15 800-0029

16 850-0045
17 191-0864
18 862-0015
19 191-1203
20 191-1981
21

191-1564

150-1521

191-2026

191-2025

QTV PART
USED DESCRIPTION

1
1
1
1

;
1

1

1

1

1
1
1
1
1

1

1

1

1

Alternator - 12 VDC (Includes
Parts Marked *)

Motoro 1a
8osch (Does Not Include Fan)

*Nut, Hex (5/8-18)
Washer, Lock - Spring (5/8”)
*Key, Woodruff (#5)
*Regulator, Voltage
*Capacitor

P4J1ley
Spec A and B (Used with

Motorola Alternator)
Spec C (Used with 8osch

Alternator)
Screw, Cap - Hex Head

(5/16-18x 1-1/’8”)
Waaher, Lock - Spring (5/16”)
.Specer
Nut, Hex (5/16-18)
Arm, Adjusting
Fan (Bosch Alternator)
Bracket, Mounting

Used
and

Used
and

Used
and

Used
and

with Motorola Alternator
Electric Governor
with Motorola Alternator
Mechanical Governor
with Bosch Alternator
Electric Governor
with Bosch Alternator
Wachanical Governor

* - parts included With 191-1388 Alternator.

23



Cooling System
(Radiator)

.:

..,,

\.>. \
.- -.

‘\ \

I

i’ {3 35

/f

13

24



NO. NO.

1 S03-0365
2 503-0571

3 130-1998
4 130-1999
5 503-0183
6 503-0833
7 503-1168
8 505-0135

9 505-0120

10 505-0060
11 505-0075
12 505-0119

13 505-0019

14 505-0039
15 505-0101

16 800-0029

17 850-0045
18 309-0477
19 309-0476
?0 309-0479
21 800-0040

,,.’
4( 22 800-0029YL~,t,.

23 850-0045
24 504’-0005
25 309-0480
26 130-1024
27 130-2000
28 800-0051

29 870-0133

30 148-0274
31 511-0084
32 821-0010

33 512-0136
34 800-00!55

35 130-0968
36 821-0016

37 870-0048

38 130-0989
39 821-0016

QTY
USED

8
4

1
1
8
3
1
8

1

1
1
1

5

1
1

4

4
1
2
1
1

2

3
1
1
2
1
1

1

2
1
4

1
4

1
2

2

1
6

PART
DESCRIPTION

Cooling System
(Radiator)

Clamp, Hose
Hose, Rubber (2”10 x 2-3/8”00

x 2“LG)
Tube, Coolant - Upper
Tube, Coolant - Lower
Clamp, Hose
Hose, Rubber (5/8”ID x 24’’LG)
Hose, Rubber (5/8”10 x 36’’LG)
Nio~le, Pipe - Half (3/8 NPT

REF
No.

40

41
42

43
44
45

X“ i-1.12”)”
Elbow, Pipe - Street,

(3/8 NPT)
Tee, Pipe (3/8 NPT)
Nipple, Pipe (3/8 NPT
Elbow, Pipe - Street.

(3/8 NPT)

46
90 “

x 2-1/2”)
45”

Bushing, Reducer - Hex
(1/2 NPT X 3/8 NPT)

Elbow, Pipe - 90” (3/8 NPT)
Nipple, Pipe - Close (3/8

NPT X l“)
Screw, Cap - Hex Head

(5/16-18 X 1-1/8”)
Washer. Lock - Spring (5/16”)
Cover - Thermostat Housing
Thermostat
Gasket
Screw, Cap - Hex Head

(5/16-18 X 3-3/4”)
Screw, Cap - Hex Head

(5/16-18 X 1-1/8”)
Washer, Lock - Spring (5/16”)
Cock, Drain (1/8 NPT)
8ase - Thermostat Housing
Gasket
Spacer
Screw, Cap - Hex Head

(3/8-16 X 1-1/4”)
Nut, Self-locking - Hex

Washer Head (3/8-16)
Bracket, “J”
8elt, Drive
Screw, Self-locking - Hex

Washer Head (1/4-20 x 1/2”)
Pulley
Screw, Cap - Hex Head

(3/8-16 X 2-1/4”)
Adapter - Drive Pulley
Screw, Self-locking - Hex

Washer Head (5/16-18 x 3/4”]
Nut, Self-locking - Hex Washer

Head (5/16-18)
Guard, Belt
Screw, Self-locking - Hex

Washer Head (5/16-18 x 3/4”)

47

48

49

50
51
52

53
54
55
56

57
58

59
60
61
62

63
64
65

66
67

68

*_

PART
No.

526-0122

130-1997
821-0016

862-0016
850-0060
526-0035

130-0981

821-0010

512-0059
518-0342
130-0972
130-0970
130-0969
821-0016

870-0048

800-0048

850-0050
130-0973
800-0051

850-0050
191-0864
130-0971
821-0010

130-0986
815-0181

130-1985
504-0003
130-2128
821-0014

870-0113
130-1996
815-0181

405-2870
821-0014

405-2869

QTY PART
USED DESCRIPTION

6

1
2

1
1
1

1

4

1
2

:
1
2

2

1

1
1
1

1

;
8

1
12

:
1
6

6
1

10

1
8

1

Washer, Flat (11/32”ID x
23/32”OD X 1/8’’THK)

Fan
Screw, Self-locking - Hex

Washer Head (5/16-18 x 3/4”)
Nut, Hex (1/2-13)
Washer, Lock - Spring (1/2”)
Washer, Flat (17/32”10 x

7/8”OD X 1/8’’THK)
iiub & Pulley Assembly

(Includes the following non--
illustrated replaceable parts
mar’,ed *)

* Screw, Self-locking - Hex
Washer Head (1/4-20 x 1/2”)

* Pulley
* Clip, Retaining
* Collar
* Bearing
* Hub

Screw, Self-locking - Hex
Washer Head (5/16-18 x 3/4”)

Nut, Self-locking - Hex
Washer Head (5/16-18)

Screw, Cap - Hex Head
(3/8-16 X 3/4”)

Washer, Lock - Spring (3/8”)
8race
Screw, Cap - Hex Head

(3/8-16 x i-1/4 J
. . ..i.

Washer, Lock - Spring (3/8”)
Spacer
Bracket, Mounting - Fan Drive
Screw, Self-locking - Hex
Washer Head (1/4-20 x 1/2”)

Guard, Fan
Screw, Tapping - Hex Head

with ET Lockwasher
(#10-32 X 1/2”)

Shroud, Fan
Cock, Drain (1/4 NPT)
Cap, Radiator
Screw, Self-locking - Hex

Washer Head (5/16-18 x 1/2”)
Nut, Retainer (5/16-18)
Radiator
Screw, Cap - Hex Head with ET

Lockwasher (#10-32 x 1/2”)
Flange - Air Duct
Screw, Self-1ocking - Hex

Washer Head (5/16=18 x 1/2”)
Panel, Housing - Front

Parts Included in 130-0981 Hub & Pulley Assemb y.

25



Cooling System
(Heat Exchanger)

‘)

,-

UJ 65
—.

26



Cooling System
(Heat Exchanger]

REF
No.

PART
No.

QW
USED

2
1

2
1

8
2
2
8

1

1
~

1

5

3
3

4

4
1
2
1
1

2

3
1
1
2
1
4
2

2

2
2

2

6
1

2

PART REF PART
DESCRIPTION ND. No.

Clamp, Hose 37 102-1114
Hose, Rubber - Lower (2”[D x 38 505-01.30

2-3/8”OD x 20’’LG) 39 505-1301
Clamp, Hose
Hose, Rubber - Upper (2”ID x 40 505-0129

2-3/8”OD X 24’’LG)
Clamp, Hose 41 505-0051
Hose, Rubber (5/8”10 x 24’’LG)
Hose, Rdbber (5/8’’ICI x 36’’LG)

.—.—
42 505-0385

Nipple, Pipe - Half (3/8 NPT
x 1-1/2”) 43 505-0043

Elbow, Pipe - Street, 90” 44 505-0109
(3/8 NPT)

Tee, Pipe (3/8 NPT) 45 821-0011
Nipple, Pipe (3/8 NPT x 2-1/2”)

~TY PART
JSED DESCRIPTION

1
2

503-0274
503-0846

1
1
1

1

1

1

~
1

7

7

2

1
1

:
1
8

3

1
1

1

1
1
1

1

2
2

:

:
2

Cooler, Oil
Plug, Pipe (3/4 NPT)

#Valve, Control - Temperature
Regulating (1 NPT)

#Bushing, Reducer - Hex
(1 NPT X 3/4 NPT)

#Elbow, Pipe - Street, 90”
(3/4 NPT)

Nipple, Pipe - Half
(1-1/2 NPT X 2“)

El bQw, Pipe - 90” (1-1/2 NPT)
Nipple, Pipe (1-1/2 NPT x

2-1/2”)
Screw, Self-locking - Hex

Washer Head (1/4-20 x 7/8”)
Nut, Self-1ocking - Hex

Washer Head (1/4-20)
Strap. Holddown - Heat

Exchanger
Strap, Support
Support - Oil Cooler
Pencil, Zinc (3/8 NPT)
Heat Exchanger (Includes Cap)
Cap, Heat Exchanger (7 LB PSI)
Screw, Self-locking - Hex

Washer Head (5/16-18 x 3/4”)
Nut, Self-locking - Hex

Washsr Head (5/16-18)
Bracket, Mounting
~vac~e~ U....n. ;n- - u~at, ,-,VUI.L vrwj tr

Exchanger
Screw, Cap - Hex Head

(7/16-14 X 3/4”)
Washer, Lock - Spring (7/16”)

3
4

503-0274
503-0753

5
6
7
8

503-0183
503-0833
503-1168
505-0135

9 505-0120

10
11
12

13

505-0060
505-0075
505-0119 Elbow, Pipe - Street, 45”

(3/8 NP1)
Bushing, Reducer - Hex

( 1/2 NPT X 3/8 NPT)
Elbow, Pipe - 90- (3/8 NPT]
Nipple, Pipe - Close

(3/8 NPT X l“)
Screw, Cap - Hex Head

(5/16-18 X 1-1/8”)
Washer, Lock - Spring (5/16”)
Cover - Thermostat Housing
Thermostat
Gasket
Screw, Cap - Hex Head

(5/16-18 X 3-3/4”)
Screw, Cap - Hex Head

(5/16-18 X 1-1/8”)
Washer, Lock - Spring (5/16”)

46 870-0212

47 130-0802

48 130-1112
49 102-1159
50 130-1340
51 130-2162
52 130-0661
53 821-0016

54 870-0048

55 130-1110
56 130-0805

57 800-0069

58 850-0055
59 130-2245
60 800-0056

61 800-0051

62 850-0050
63 526-0174
64 130-2243
65 130-2244
66 130-1050
67 504-0046
68 148-0274

505-0019

14
15

505-0039
505-0101

16 800-0029

850-0045
309-0477
309-0476
309-0479
~Q~–~~~fJ

22 800-0029

23
24
25
26
27
28
29

850-0045
504-0005
309-0480
130-1024
130-2000
503-0446
503-1099

Cock, Drain (1/8-NPT~
Base - Thermostat Housing
Gasket
Spacer
Clamp, Hose
Hose, Rubber (1/2”ID x 7/8’

X 29’’LG)
Nipple, Pipe - Half

(1/4 NPT X 1-1/2”)
Elbow, Pipe - 90” (1/4 NPT;
Nipple, Pipe - Close

( 1/4 NPT X 7/8”)
Bushina. Reducer - Hex

OD

Strap
Screw, Cap - Hex Head

(3/8-16 X 2-1/2”)
Screw, Cap - Hex Head

(3/8-16 X 1-1/4”)
Washer, Lock - Spring
Washer, Flat (3/8”)
Spacer, Sleeve
Spacer, Sleeve
Guard, Be’It

*Valve, Globe (3/4 NP1)
Bracket, “J”

3/8” J
505-030230

31
32

505-0038
505-0099

33 505-0018
( 1/2 iiPT X 1/4 NPT )

Nipple. Pipe (3/4 NPT x 1-3/8”)
Valve, Solenoid - 12 VDC

(3/4 NPT)
Elbow, Pipe - 90” (3/4 NPT)

505-0102
307-0835

34
35 Non-Regulated Systems.

Regu!:ted Systems.
* - Parts used on
#- Parts used on

36 505-0132

21



Cooling Syst*w
(Remote Radiator]

~......‘

-4

7

13

28



Coolin S stem
( Remote

Iv
adlator)

REF PART
HD. Ho.

1 503-0274
2 503-0”/53

3 503-0274
& 593-0753

5 503-0183
6 503-083:1
7 503-1168
8 505-013S

9 505-0120

10 505-0060
11 505-0075
12 S05-0119

13 505-0019

14 505-0039
15 ~o~-fllf)l., ----

16 800-0029

17 850-0045
18 309-0477
19 309-0476
20 309-0479

,,.., 21 800-0040

“..,. 22 800--0029

23 850-0045
24 504-0005
25 309-0480
26 130-1024
27’ 130-2000
28 503-0446

QTY
USED

2
1

2
1

8
2
2
8

1

:
1

5

3
3

4

4
1
2

:

2

3
1
1
2
1
4

PART mrcmcr PART
DESCRIPTION ND. ND.

Clamp, Hose 29
Hose, Rubber - Lower (2”10

X 2-3/8”OD X 24’’LG) 30
Clump, Hose
Hose, Rubber - Upper (2”ID 33

X 2-3/8”00 X 24’’LG)
Clamp, Hose 45
Hose, Rubber (5/8”10 x 24’’LG)
Hose, Rubber (5/8”ID x 36’’LG) 46
Nipple, Pipe - Half

(3/8 NPT X 1-1/2”) 57
Elbow, Pipe - Street, 90”

(3/8 NpT) 58
Tee, Pipe (3/8 NPT) 59
Nirmle, PiDe (3/8 NPT x 2-1/2”) 60
Elb@, ”Pipe -“Street, 45” - “

(3/8 NPT)
Bushing, Reducer - Hex

(1/2 NPT X 3/8 NPT)
Elbow, Pipe - 90” (3/8 NPT)
Nipple. Pipe - Close

(3/8 NPT X 1“)
Screw, Cap - Hex Head

(5/16-18 X 1-1/8”)
Washer, Lock - Spring t5/16”)
Cover - Thermostat Housing
Thermostat
Gasket
Screw. Cap - Hex Head

(5/16-18 X 3-3/4”)
Screw, Cap - Hex Head

(5/16-18x 1-1/8”)
Washer, Lock - Spring (5/16”)
Cock, Drain (1/8 NPT)
8ase - Thermostat Housing
Gasket
Spacer
Cli~mp, Hose

61

62
63
64
65
66
68
69

70

71
72

73
74
75

503-1099

505-0302

505-0018

821-0011

870-0212

800-0069

850-0055
130-2245
800-0056

800-0051

850-0050
526-0174
130-2243
130-2244
130-1050
148-0274
870-0281

821.-0029

102-1244
102-1238

505-0110
505-0013
102-1097

QTY
USED

2

2

2

1

7

i

1

;

1

2
2
1
1
1
2
6

6

2
1

;
1

PART
DESCRIPTICM

H~;g ~;ber (1/2”ID x 7/8”OD
88

Nipple. Pipe - Half
(1/4 NPT X 1-1/2”)

Bushing, Reducer - Hex
( 1/2 NPT X 1/4 NPT)

Screw, Self-locking - Hex
Washer Head (1/4-20 x 7/8”)

Nut, Self-1ocking - Hex
Washer Head (1/4-20)

Screw, Cap - Hex Head
(7/i6-i4 x 3/4”)

Washer, Lock - Spring (7/16”)
Strap
Screw, Gap - Hex Head

(3/8-16 X 2-1/2”)
Screw. Cap - Hex Head

(3/8-16 X 1-1/4”)
Washer, Lock - Spring (3/8”)
Washer, Flat (3/8”)
Spacer, Sleeve
Spacer, Sleeve
Guard, Belt
8racket, “J”

*Nut, Hex - Self-locking
(3/8-16)

*Screw, Cap - Hex Head
(3/8-16 X 3/4”)

*8racket, Mounting - Oil Cooler
*Cooler, Oil (Includes Two

Mounting Clamps)
Plug, Pipe - Square Head (3/8”)
Plug, Pipe - Square Head (1/2”)
Ada~ter, Oil Cooler (Includes

l!o;l Ring and Hex Adapter)

* - Use Began During April, 1986 During Spec A

29



Exhaust System

14

\

r
\

///.0 \

S2’(b~ “..,,—.;=

4
/%

/
2 /-

6

k
..,.:~,

24

Y)”

..-.,...-,,s.‘..
. . .

18

,-

-’xI,

30



REF PART
NO. NO.

1 800-0052

2 850-0045
3 526-0022

4 870-0281

5 154-1739
6 155-1886
7 862-0003
8 850-0050
9 520-0925

10 145-0533
11

145-0541
145-0539

12 870-0195

13 850-0165

QTY
USE[~

4

8
4

4

1
1
4
4
4
1

1
1
8

4

Exhaust

PART
DESCRIPTION

Sereiv, Cap - Hex Head
(3/8-16x 1-1/2”)

Washer, Lock - Spring (5/16”)
Washer, Flat (21/64”ID x

9/16”OD X 1/16’’THK)
Nut, Self-1ocking - Hex Washer

Head (3/8-16)
Flange, Pipe - Exhaust Outlet
Gasket
Nut, Hex (3/8-16)
wa~er, Lock - Spring (3/8”)

-. SST (3/8-16 X 1-1/4”)
Gasket
Turbocharger

50 Hertz Sets
60 Hertz Sets

Nut, Self-locking - Hex
(5/16-24)

Washer, Lock - Spring - SST
(5/16”)

System

REF PART
No. No.

14 155-1891
15 154-2336
16 505-0057

17 504-0005
18 870-0130

19 526-0188
20 520-0819
21 155-1923
22 154-1766

23 520-0165

24 505-0216

QTY
USED

1
2
2

1:

16
16

2
2

8

1

PART
DESCRIPTION

Tube Assembly - Exhaust
Gasket
Plug, Pipe - Square Head

(1/8 NPT)
Cock, Drain (1/8 NPT)
Nut, Hex - Self-locking

(3/8-24)
Washer, Flat (5/16”)
Stud (3/8-24 X 3/8-16 X 1-7/8
Gasket
Manifold, Exhaust - Liquid

Cooled (Includes End
Mounting Studs)

Stud (5/16-24 X 5/16-18 X
1-7/8”)

Elbow, Pipe - Street, 90”
(2-1/2 NPT)

,“,.,

4$
1..,

31



set Mousing

32

27



Set Housing

REF PART
No. NO.

1 813-0098

2 850--0030
3 810-0053
4 406-0105
5 405-1774

6 405-3012

7 821-0014

8 405-1776
9 821-0014

10 870-0113
11 405-3027
12 812-0149

13 870-0232

14 406-0157
15 405-0089
16 809-0059

$TYo

8

:
4
2

4

28

1:

12
1
2

2

1
1
3

PART
OESCRIPTICM4

Screw, machine - Round Head
(#10-32 X 3/8”)

Washer, Lock - Spring (#10)
Nut, Hex (#10-32)
Fastener, Door
Door, Access - Louvered (Does

Not Include Fastener)
Panel, Access - Louvered

(Does Not Include Fastener)
Screw, Seif-iocking - Hex

Waaher Head (5/16-18 x 1/2”)
Support, Hous{ng - Center
Screw, Self-1ocking - Hex
Washer Head (5/16-18 x 1/2”)

Nut, Clinch (5/16-18)
Panel, Housing - Top
Screw, Machine - Round Head

(1/4-20 X 9/16”)
Nut, Self-locking - Hex with

ET Lockwasher (1/4-20)
Handle (Includes
Catch, Latch
Screw, Tapping -

( 1/4 x 1/2”)

Key ) “

Pan Head

REF PART
NO. ND.

17 870-0106
18 405-1777
19 813-0098

20 850-0030
21 405-1780
22 821-0014

23 405-1775
24 821-0010

25 403-0895
26 821-0029

27 403-0894
28 814-0079

29 850-0025
30 860-0008
31 406-0249
32 406-0565

QTY
USED

3
1
6

6
1
8

1
8

2
6

1
28

28
28

4
1

PART
DESCRIPTION

Nut, Sheet Spring (1/4”)
Door, Access - Rear
Screw, Machine - Round Head

(#10-32 X 3/8”)
Washer, Lock - Spring (#IO)
Panel, Access - Rear
Screw, Self-locking - Hex

Washer Head (5/16-18 x 1/2”)
Panel, Housing - Rear
Screw, Self-1ocking - Hex

Washer Head (1/4-20 x 1/2”)
Plate, Cover
Screw, Self-locking - Hex

Washer Head (3/8-16 x 3/4”)
Chassis, Rear
Screw, Machine - Flat Head

(#8-32 X 1/2”)
Washer, Lock - Spring (#8)
Nut, Hex [#8-32)
Hasp Set
Key - Handle

33



Exhaust Muffler

23

2!$ 30

34



Exhaust Nuffler

REF PART
NO. MO.

1 813-0105

2 870-0188

3 155-1422
4 895-0160

5 800-0031

6 850-0045
7 526-0022

8 862-0014
9 154-1739

10 155-1886
11 505-0216

12 155-1948

13 505-1168

14 800-0031

15 526-0113

16 870-0257

QTY PART
USED DESCRIPTICM

2

2

1
1

4

!3
4

4
i

:

1

1

2

4

2

1
4

4

Screw, %achiae - Round Head
(#10-32 X 1“)

Nut, Self-1ocking - Hex
(#10-32)

Shield, Rain
Strip, Asbestos (2”W x

1/16’’THK X 13-1/2’’LG)
Screw, Cap - Hex Head

(5/16-18 X 1-1/2”]
Washer, Lock - Spring (5/16”)
Washer, Flat (21/64”10 x

9/16”OD X 1\16’’THK)
Nut, Hex (5/16-18)
F 1ange - Exhaust Manifold
Gasket

*Elbow, Pipe - Street, 90”
(2-1/2 NPT) Thru June 1982

*Tube, Exhaust - Flexible,
Reducing (3 NPT x 2-1/2 NPT
x 13-1/4’’LG) Thru June 1982

Elbow, Pipe - 90”, Reducing
(4 NPT X 3 NPT)

Screw, Cap - Hex Head
(5/16-18 X 3“)

Washer, Flat (11/32”ID x
11/16”00 X 1/16’’TtiK)

Nut, Self-locking - Hex
Washer Head (5/16-18)

Muffler, Exhaust
Screw, Cap - Hex Head

(5/16-18 X 3“)
Nut, Self-locking, - Hex

(5/16-18)

REF
No.

20

21
22
23

24

25

26

27

28

29

30

31
32

33

*-

PART
No.

155-1430

140-0752
155-1947
/121-0016

870-0048

155-0789

505-0702

1.55-1592

505-0382

505-0668

505-0103

503-0965
155-1489

155-1463

QTY PART
USED DESCRIPTION

4

2
1
4

4

2

1

1

1

1

1

2
1

2

Spacer, Sleeve (1/2”10 x
l-1/2”oD x 2“THK)

Band, Mounting (12’’10)
Shield, Heat
Screw, Self-locking - Hex
Washer Head (5/16-18 x 3/4”)

Nut, Self-locking - Hex
(5/16-18)

8racket, Support - Muffler
Mounting

*Union (3 NPT) July 1982 thru
1983

*Tube, Exhaust - Flexible
(3NPTx 12’’LG) July 1982
thru 1983

*Nipple, Pipe - Close (3 NPT)
July 1982 thru 1983

*Elbow, Pipe - 90”, I?educing
(3NPTx 2-1/2NPT) 8egin
July 1982

*Nipple, Pipe - Close
(2-1/2NPT) Begin July 1982

*Clamp, Hose - 8egin 1984
*Tube, Exhaust - Flexible

(3’’IDx 9“LG) Begin i984
‘Connector, Exhaust (3 NPT)

Begin 1984

NOTE: Various Factory Installed Systems;
Recommended Replacement Using Latest Design Parts.

35



Chassis

8 19

&:*-

//
/

8
7

6a

REF PART
NO. NO.

1 865-0007
2 850-0045
3 526-0115

4 520-0231

5 416-0338
6 800-0071

7 850-0055
8 856-0013
9 800-0071

10 850-0055
11 862-0004
12 800-0152

(&

;
2

2

1
6

8
8
8

8
0
4

PART
DESCRIPTION

Nut, Wing (5/16-18)
Washer, Lock - Spring (5/16”)
Washer, Flat (11/32”ID x

11/16”OD X 1/16’’THK)
Stud (5/16-18 X 5/16-24 X

7-9/16’’LG)
Frame, Holddown - Battery
Screw, Cap - Hex Head

(7/16-14 X 1“)
Washer, Lock - Spring (7/16”)
Washer, Lock - EIT (1/2”)
Screw, Cap - Hex Head

(7/16-14 X l“)
Washer, Lock - Spring (7/16”)
Nut, Hex (7/16-14)
Screw, Cap - Hex Head

(3/4-10 x 1-1/4”)

REF PART
NO. NO.

13 850-0079
14 402-0371
15 403-1193
16 800-0071

17 850-0055
18 856-0013
19 337-0090
20 403-1194
21 821-0016

22 856-0008
23 870-0257

24 332-1473
25 403-1942

io

QTY
USED

4
4
2
8

8
8
1
2
1

1
1

:

PART
DESCRIPTION

Washer, Lock - Spring (3/4”)
Mount, Vibration
Support, Mounting - Engine
Screw, Cap - Hex Head

(7/16-14 X 1“)
Washer, Lock - Spring (7/16”)
Washer, Lock - EIT (1/2”)
Strap, Electrical - Ground
Bracket, Mounting - Engine
Screw, Self-locking - Hex

Washer Head (5/16-18 x l“)
Washer, Lock - EIT (5/16”)
Nut, Self-locking - Hex

Washer Head (5/16-18)
Terminal, Lug - Ground
Chassis

,,

)
,,,,!

36



Governor - Electronic

5“

1

lWF PART
m. ND.

1 150-1898

? 151-060S
3 821-0005

4 151-0566
5 800-0007

6 850-0040

QTY PAW
USED DESCRIPTI~

1 Governor Package (Barber
Coleman Part No. OYNK 10117)

1 Controller, Governor
4 Screw, Self-Locking - Hex

Washer Head (10-32 x 1/2”)
1 Actuator
4 Screw, Cap - Hex Head

(1/4-20 x l“)
4 Washer, Leek - Spring (1/4)

1:L’
REF PART
w. m.

‘1 862-0001
8 520-0086
9 870-0131

10 526-0008
11 8?:-”0003
12 151-0411

13 370-2010

QW
USEO

4
1
4

4
2
1

1

PART
DESUUPTXM

Wm. thx (1/4-20)
Stud (B1O-32 x 4-3/4”)
Nut, Self-Locking - Nex

External Toott
Washer, Flat
Screw, Self-Locking - lie~ Heao
Pickup, Magnetic [Engine to

Generator Adapter Mounted]
Gusset

37



Filter - Coolant

REF PART
No. NO.

1 130-0497

2 130-0771

3 130-0772

4 130-0778
5 130-0775

e!E3

QTY PART
USED DESCRIPTI~

1 Filter, Coolant (Includes
Parts Marked @)

1 Kit, Element (Includes Parts
Marked *)

1 Kit, Element (Includes Parts
Marked #)

1 *#@Gasket, Cover
1 *@Element (Water)

\

2,3

REF PART QTY PART
No. No. USED DESCRIPTION

6 130-0776 1 #Element (Anti-freeze)
7 130-0780 1 *#@Plate, Sacrificial
8 502-0155 1 @Plug, Pipe - Brass (3/8 NPT)

@ - Parta Included in Coolant Filter.
*- Parts Included in Element (Water) Kit.
#- Parts Included in Element (Anti-freeze) Kit.

3a



f?

I-9

REF PART
No. No.

1 503-0446
2 503-0743
3 503-1118
4 130-2053
5 503-0395

6 505-0151

‘1 502-0313

8 505-0007

Switch - Low Coolant Level

(/w
USED

4
1
1
2
1

1

1

1

PART REF PART
DESCRIPTION NO. NO.

Clamp, Hose 9 821-0011
Hose, Rubber (1/4”ID x 18’’LG)
Hose, Rubber (1/4”10 x 48’’LG) 10 870-0212
Tube - Copper (1/4”OD x 2“LG)
Connector, Pipe to Hose 11 193-0329

(1/8 NPT x 3/16”ID Hose) 12? 502-0800
Bushing, Reducer - Hex, Brass

( 1/2 NPT X 1/8 NPT)
Elbow, Pipe to Hose - 90” 13 357-0030”

(1/8 NPT x l/4”ID Hose)
Bushing, Reducer - Hex, 8rass

(1/4 NPT X 1/6 NPT)

4

QTY PART
USED DESCRIPTION

2 Screw, Self-locking - Iiex
Washer Head (1/4-20 x 7/8”)

2 Nut, Self-locking - Hex
Washer Head (1/4-20)

1 Switch, Coolant Level
2 Adapter, Tube (Blind Hole

Fitting) 5/8”OD x 1/4”00
Tube

2 Diode, Rectifier (Used in
Wiring Harness Leads)

39



Heater - Engine Coolant
(1$79 thru 1982)

25
/

15

26

4?
.-6$$\% 4

113
I

8

\ ‘-y’
%

I

w /
I

v--- 1
, I

I /’ i

/

/“

—
/

12’
\

10

40



Heater - Enaine Coolant
(1978 tfiru 1982)

REF PART
No. No.

I 501-0225
2 505-000’?

3 505-0763
4 505-0098

5 503-0183
6 503-0832
7 503-0843
8 502-0613

10 502-0942
12 505-0455

13 331-0027
14 NFS

15 NFS

16
332-0014
332-0807
. . a,...
J2.S-lJY~l

17 309-0304
18 505-0004

19 800-0007

QTV
WED

1
1

;

4
1
1
2

$

6

4
4
4
1
1

4

PART
OESCRIPTIfXi

Line, Fuel - Flexible
13ushi$?g, !%K!c!cer - M?x

( 1/4 NPT X 1/8 NPT)
Cross, Pipe (1/8 NPT)
Nipple, Pipe - Close

( 1/8 NPT X 3/4’-LG)
Clamp, Hose
Hose, Rubber (5/8*ID x 12”LG)
Hose, Rubber (5/8”ID x 40’’LG)
Connector, Pipe to Hose

(1/4 NPT x 5i’t3’clG Hose)
Elbow, Pipe - 90” i3/8 NPT)
Bushing, Reducer - Hex

(1 NPT X 3/8 NPT)
Connector, Cable
Cord, Electrical (2-#14,

Type SO, 600 Volt)
Cable, Electrical (3-!!12 or

4-#14, Type SO, 600 Volt)
Terminals (Select as Required)

#lo
#8
Wire Nut

Switch. Thermostatic
Nipple, Pipe - Close (1 NPT

x l-1/4’’LG)
Screw. Cap - Hex Head

(1/4-20 X 1’:)

R& PART
No. NO.

20 862-0001
21 850-0040
22 309-0307
23 505-0099

24 333-0i42

25
307-1460
307-1164

26 821-0016

27 870-0257

28 130-1192
29 504-0003
30

333-0158
333-0167
333-0148
333-0141
333-0176
333-0170
333-0147
333-0146
333-0172

Nut, Hex (1/4-20)
Washer. Lock - Spring (1/4”)
Switch, Pressure
Nipple, Pipe - Close (1/4 NPT

X 7/8’’LG)
8racket, Support with Pipe

Tee
Contactor. Electrical

230 VAC, 3 Pole
460 VAC, 3 Pole

Screw, Self-locking - Hex
Washer Head (5/16-18 x 3/4”)

Nut. Self-locking - Hex
Washer Head (5/16-18)

Bracket, Mounting - Heater
Cock. Drain (1/4 NPT)
Heater, Electrical - Engine

Coolant
2000 Watt, 115 VAC, 1 Phase
2000 Watt, 208 VAC. 1 Phase
2000 Watt, 208 VAC, 3 Phase
2000 Watt, 240 VAC. 1 Phase
2000 Watt. 380 VAC, 1 Phase
2000 Watt, 380 VAC. 3 Phase
2000 Watt, 480 VAC, 1 Phase
2000 Watt. 440 VAC. 3 Priase

- -.

2500 Watt. 440 VAC, 3 Phase

,’

,,

41



i

I
I

i
I

Heater - Engine Coolant
(Begin 1983)

14

LY

11

24

\
8

,5 “/ /
I II I WA \—

“JZ2’”

-. ..-.

,1,

,,,1

!r
,, ,,’

42



Heater - Engine Ccsolant
(Begin 1983)

p REF PART
i.
I&w’ ‘“ ‘“

1 501-0225
2 505-0007

3 505-0763
4 505-0098

5 503-0183
6 503--0832
7 503-0843
8 502-0613

10 502-0942
12 505-0455

13 331-0027
14 NFS

15 NFS

16
332-0014
332-0807
323-0957

17 309-0304
18 505-0004

19 800-0007

20 862-0001

QTV
USED

1
1

:

4
1
1
2

2
2

6

4
4
4
1
1

4

4

QADT
r-,

DESCRIPTIffl

Line, Fuel - Flexible
Bushing, Redueer - Hex
~\~&NPT X 1/8NPT)

Pipe (1/8 NPT)
Nipple, Pipe - Close

{1/8 NPT X 3/4’’LG)
CTamp, Hose
Hc~se, Rubber (5/8”ID x 12’’LG)
Hc{se, Rubber (5/8”ID x 40’’LG)
Connector, Pipe to Hose

(1/4 NPT x W’8::ID Hose)
Elbow, Pipe - 90” (3/8 NPT)
Bushing, Reducer - Hex

(1 NPTx3/8NPT)
Connector, Cable
Cord, Electrical (2-#14,

Type SO, 600 Volt)
Cable, Electrical (3-$12 or

4-#14, Type SO, 600 Volt)
Terminals (Select as Required)

#lo
#8
Wire Nut

Switch, Thermostatic
Nipple, Pipe - Close

(1 NPT X 1-1/4’’LG)
Screw, Cap - Hex Head

(1/4-20 X ~“)
Nut, Hex (1/4-20)

21
22
23

24

PART
No.

850-0040
309-030’7
502-0054

333-0224

812-0079

850-0025
25

26

27

28
29
30

307-1460
307-1164
821-0016

870-0257

130-1192
504-0003

333-0158
333-0167
333-0148
333-0141
333-0176
333-0170
333-0147
333-0146
333-0172

QTY
USED

4
1
1

1

4

4

1
1
4

4

2
1

1
1
1

;
1
1

:

PART
DEsCRIPTIO@l

Washer, Lock - Spring (1/4”)
Switch, Pressure
Elbow, Pipe - Street. 90”,

Brass (1/4 NPT)
Bracket, Mounting - Pressure

Switch
Screw, Machine - Round Head

(#8-32 X 1/2”)
Washer, Lock - Spring (#e)

Contactor, Electrical
230 VAC, 3 Pole
460 VAC, 3 Pole

Screw, Self-locking - Hex
Washer Head (5/16-18 x 3/4”)

Nut, Self-locking - Hex
Washer Head (5/16-18)

Bracket, Mounting - Heater
Cock, Drain (1/4 NPT)
Heater, Electrical - Engine

Coo 1ant
2000 Watt, 115 VAC, 1 Phase
2000 Watt, 208 VAC, 1 Phase
2000 Watt, 208 VAC, 3 Phase
2000 Watt, 240 VAC, 1 Phase
2000 Watt, 380 VAC, 1 Phase
2000 Watt, 380 VAC, 3 Phase
2000 Watt, 480 VAC, 1 Phase
2000 Watt, 440 VAC, 3 Phase
2500 Watt, 440 VAC, 3 Phase

-,.

43



control - Engine
(Spec A)

“y 120
I II Y II/1%-.

\

50

‘\

“1
I

.

44



Control - Engine
(Spec A)

REF PART
NO. NO.

QTY
USEIIJ

1
1
4
1
1

\
4

1
1

;
1
2

:

1
1

1

1
1

i
1
1

i

1

;
1

1
1
1

1

1
1
1
2

2

PART
DESCRIPTION

PART
DESCRIPTION

REF PART
No. No.

QTY
USED

1
2
3
4
5
6
7
8
9

322-0004
3~2.0149

307-1157
307-1058
307-1058
307-1058
307-1061
518-0374

Lamp, Incandescent (12 VDC)
Light - Panel
Spring, Holddown - Relay
Relay (Ignition)
Relay (Start Disconnect)
Relay (Run Alarm)
Relay (Starter Protection)
Fastener, Snap-In
Crankei-, Control (12 VDC)

Standard

31 870-0053
32 850-0030
33 332-0051
34

1 Nut, Hex (#10-32)
Washer, Lock - Spring (#10)
Clip - Cable
Harness, Wiring - Engine

Control (Selection Required
Consult your Onan Parts
Distributor)

Jumper, Terminal
Block, Terminal

20 Place
16 Place

Strip, Marker
20 Place
16 Place

Block, Terminal - 4 Place
Strip, Marker - 4 Place
Block, Terminal - 6 Place
Strip, Marker - 6 Place
Socket, Relay - 11 Place

(W/O Terminals)
Terminal

Socket, Relay - 8 Place
(W/O Terminals)

Terminal
Housing, Terminal - PC Board

(W/O Terminals)
Terminal

Terminal Assembly, Ground
(Includes Parts Marked *)
‘Nut, Hex - Brass (#iO-32)
*Washer, Lock - IT (#10)
*Washer, Lock - EIT (#IO)
*Washer, Lock - Spring (#10)
*Washer, Flat - Brass

(13/64”10 X 7/32”OD X
l/32’’’~HK)

*Screw, Machine - Round Head,
Brass (#10-32 x 7/8”)

Screw, Machine - Truss Head
(#10-32 X 3/8”)

Nut, Hex (#10-32)
Washer, Lock - Spring {#10)
Washer, Lock - ET (#10)
Panel, Control - Engine

(Selection Required, Consult
Your Onan Parts Distributor)

Bracket, Mounting - Engine
Control

S5 332-1043
36

332-1005
332-0795

37
332-1559
332-1271

38 332-0537
39 332-1239
40 332-0699
41 332-1240
42 323-0765

1

300-0733
300-0714

i
1Cyc 1e

Monitor, Engine Control
(12 VDC)
Standard (1 Fault Light)
Penn State (1 Fault Light)
Standard (5 Fault Light)

Plug, Keying
Gauge, Pressure - Oil (12 VDC)
Gauge, Temperature - Water

(12 VDC)
Ammeter
Gauge, Temperature - Oil

(12 VDC)
Tachometer
Light, Indicator - 14 VDC

Red - OVERCRANK
Red - LO OIL PRESS
Red - HI ENG TEMP
Red - LO ENG TEMP
Red - OVERSPEED
Red - FAULT
Red - SWITCH OFF
Red - (Blank, No Legend)

Switch, Toggle - Selector
Standard Sets
Penn State Sets

Flasher (12 VDC)
Screw, Machine - Round Head

(#10-32 X 1“)
Bracket, Mounting - Flasher
Switch, Toggle (SPST)
Capacitor, Fixed, Electrolytic

(4000MFD, 30VDC)
Screw, Machine - Round Head

(#6-32 X 3/8”)
Washer, Lock - ET (#6)
Nut, Hex (#6-32)

Clamp, Mounting - Capacitor
Screw, Machine - Round Head

( #6-32 X 1/2”)
Washer, Lock - ET (#6)

10

300-0679
300-0730
300-0681

11 332-1276
13 193-0243
14 193-0245

:
1
3

15 302-1362
16 193-024$

332-1280
43 323-0764

11
1

17 302-0749
18

322-0107
322-0108
322-0109
322-0110
322-0111
322-0128
322-0283
322-0136

19
308-0138
308-0327

20 333-0194-01
813-0105

332-1280
44 332-1271

8
1

332-1269
45

22

871-0010
854-0010
856-0003
850-0030
526-0049

815-0203 1

46 815-0026 5
21 301-6053
22 308-0002
29 356-0072

47 870-0053
48 850-0030
49 856-0003
50812-0061

853-0003
860-0006

30 356-0070
812-0063

51 301-3253 1

853-0003 * – parts Included in Ground Terminal Assembly.

45



Control - Engine
(Spec B)

...-..



REF P.ART
NO. NO.

1 815-0544

2 300-2897

3

300-2901
300-2902

4 300-2905

5 338-1836

6 300-2855

7 338-1835

8

9

14

15

300-2862

300-2809
300-2811
321-0270

321-0231
321-0094

301-8851
821-0004

322-0359-01
322-0360-01
815-0385

870-0183

323-1310

323-1302

QTY
USED

24

1

1
1
i

1

1

1

1

1
1
2

1
2

1
4

1
1
2

2

1

13

Control - Engine
(Spec B)

PART
DESCRIPTION

Screw, Machine - Round l-lead
With IT Lock Washer
(#6-32 X 1/2”)

8oard - Time Oelay,
Start/Stop (A15)

Board - Magnetic Sensor,
Start Disconnect/Overspeed
Sensor (See Separate Page
for Switch, Sensor and
Harness) (A16)

Standard
Precision

Board - Over/Under Voltage
Sensor (A17)

Harness - Alarm Relay (12
Light Control) (A14 to All)

Board - Alarm Relay (12 Light
Control) (A14)

Harness - Alarm Relay (7 and
12 Light Controls) (A13 to
All)

Board - Alarm Relav [7 and 12
Light Controls) (A13)

Board - Enaine Monitor (All)
(Includes”Fuses)
7 Light Control
12 Light Contro’

Fuse, Cartridge -
(Fl, F2)

Fuse, Cartridge -
Fuse, Cartridge -

(F4. F5)

20 Amp

15 Amp (F3)
5 Amp

B;aciet.’Mountina
Screw: Selfllo~king - Hex

Washer Head (#10-32 x 5/16”)
Module, Indicator - Fault 301-9055-01

(A12) (Includes Connector)
7 Light Control 35 338-2277
12 Light Control
Screw, Machine - Round Head, 36 323-1308

Black (#6-32 x 1/2”)
Nut, Self-locking - Hex 323-1302

with ET Lock Washer (#6-32) 37 821-0004
ticxsing, Connector - 13 Pin

(33) 38 -
Contact, Pin

REF PART
NO. NO.

16 322-0369-01

17 322-0004

18 322-0361
19 517-0131
20 308-0853

21 308-0892

22 308-0784

23 870-0131
24 301-6257
25

338-1904

338-1940

26 193-0352
27 193-0351

28 302-1641
29 302-0885

815-0385

870-0183

30 193-0330
31 302-1873-01
32 517-0221
33 332-0052
34

301-9055-02

QTY
USED

1

1

1

;

1

~

4
1

1

1

1
1

1
1
2

2

1
1
1
1

1

1

1

1

12
3

PART
DESCRIPTION

Lamp, Incandescent - 1/3 Watt
12 VDC

Lamp, Incandescent (DS1l)
12 VDC

Holder, Lamp
Plug, Button
Switch, Pushbutton -

Emergency Stop (S14)
Switch, Rocker - Restart/

Panel Light (S11)
Switch, P~~h - Run/Stop/

Remote (S12)
Nut, Hex - With ET (#10-32)
Cover - Switch Mounting Hole
Harness

Time Delay - Start/Stop
(A15 tO All)

Over/Undervoltage Sensor
(A17 to All)

Gauge, Pressure - Oil (Mll)
Gauge, Temperature - Water

(M12)
Voltmeter-DC (M13)
Meter, Time Total izing (M14)

Screw, Machine - Round Head
(#6-32 X 1/2”)
Nut, Hex - Self-locking

With ET (#6-32)
Gauge, Temperature - Oil (M15)
Tachometer (!416)
Plug, Button
Clamp, Loop
Door, Control

Doors With Three Round
Gauge Holes

Doors With Five Round
Gauge Holes

Harness, Wiring - DC
(Includes Connector)

Housing, Connector - 12 Pin
(J4)
Contact, Pin

Screw, Self-locking - Hex
Washer Head (#10-32 x 5/16”)

Relay, Run (See Separate Page
for Components)



Control-?3enerator
(Spec A)

\ —==3II
35 ~ II /

36 /
*4 32 ‘~.x .— >

“$=%%5{

Ill!

I rFkdiR/3’\

‘=-2’”



Control-Generator
(Spec A)

REF PART
NO. NO.

1 307-11s7
2 307-1061
3

302-0406
302-0408
302-0410
302-0411
302-0412
302-0413
302-0605
302-0719
302-0720
302-0721
302-0722
302-0723
302-0724

4
302-0421
302-0422
302-0612
~op-~~~g
302-0718

5
302-0213
302-0221
302-0234
302-0256

6

.:1

jp
302-0809

!$ 302-0810
‘}..,,, 302-0811

7
302-0466
302-0469

8

9

10

11

12
13

i;
16
17
18
19

322-0130
322-0131
322-0178
320-0307
815-0203

854-0010
871-0010
320-0431
812-0061

850-0020
406-0334

406-0333
517-0131
303-0076
308-0284
303-0032
303-0170
350-0556
323-0765

812-0061

853-0003
860-0005
332-1280

PART
DESCRIPTION

Spring, Holddown - Relay
Relay
Ammeter

0-50 Amp
O-75 Amp
0-100 Amp
0-200 Amp
0-250 Amp
0-300 Amp
0-400 Amp
O-75, 0-150 Amp
0-100, 0-200 Amp
0-150, 0-300 Amp
0-200, 0-400 Amp
0-250, 0-500 Amp
O-375, 0-7.50 Amp

Voltmeter
0-300 VAC
0-600 VAC
0-500 VAC
0-750 VAC
0-300, 0-600 VAC

Meter, Frequency - Reed Type
115 VAC, 60 Hz
230 VAC, 60 tiz
115 VAC, 50 Hz
230 VAC, 50 tiz

Meter, Frequency - Pointer
Type

120 VAC, 60 Hz
208 VAC, 60 tiz
240 VAC, 60 Hz

Meter, Time Total izing
60 Hz
50 Hz

Light, Indicator - 125 VAC
Red - Upper Scale
Red - Lower Scale
Red - Blank (No Legend)

Lock, Handle - Circuit
Screw, Machine - Round Head

(#10-32 X 7/8”)
Washer, Lock - ET (#10)
Nut, Hex (#10-32)

Breaker, Circuit
Screw, Machine - Round Head

(#6-32 X 3/8”)
Washer, Lock - Spring (#6)

Clip, Retaining - Turnbutton
Fastener

Stud, Turnbutton Fastener
Plug, Plastic
Knob, Pointer
Switch, Selector
Knob
Rheostat
Resistor, Fixed, Composition
Socket, Relay - 11 Place

(W/O Terminals)
Screw, Machine - Round Head

(#6-32 X 3/8”)
Washer, Lock - ET (#6)
Nut, Hex (#6-32)
Terminal

-P .mm PART
NO. NO.

20 301-3244
21 870-0053
22 850-0030
23 332-0051
24

332-0607
332-0795
812-0066

853-0003
850-0020

25
332-1242
332-1248

26 321-0204
27 812-0065

28 853-0003
29

332-1268

332-1956

30
315-0342
315-0431
812-0061

853-0003
31 305-0675

812-0070

850-0020
32 315-0384

812-0061

853-0003
33 508-0001
34 406-0332
35 800-0045

36 850-0045
37 402-0078
38 337-0049
39 815-0026

40

41 301-3158
42 821-0010

43

QTY
USED

1

1
1

1
1
2

2
2

1
1
2
4

4

1

1

1
1
2

2
1
2

2
1
2

2
1
2
4

4
4
1
3

1
2

PART
DESCRIPTION

Bracket, Mounting - Relay
Nut, Hex (#10-32)
Washer, Lock - Spring (?410)
Clip - Cable
Block, Terminial

12 Place
16 Place
Screw, Machine - Round Head

(#6-32 X 3/4”)
Washer, Lock - ET (#6)
Washer, Lock - Spring (#6)

Strip, Marker
16 Place
12 Place

Fuse, Cartridge (1/4 Amp)
Screw, Machine - Round Head

(#6-32 X 5/8”)
Washer, Lock - ET (#6)
Regulator, Voltage

Used with 120 VAC Input
Signal

Used with 240 VAC Input
Signal

Transformer, Voltage
120 VAC
240 VAC
Screw, Machine - Round Head

(#6-32 X 3/8”)
Washer, Lock - ET (#6)

Rectifier, 8ridg9
Screw, Machine - Round Head

(#6-32x 1-1/4’”)
Washer, Lock - Spring (#6)

Reactor
Screw, Machine - Round Head

(#6-32 X 3/8”)
Washer, Lock - ET (#6)

Grotwnet
Receptacle, Turnbutton Fastener
Screw, cap - Hex Head

(5/16-18 X 3/8”)
Washer, Lock - Spring (5/16”)
Dampener, Vibration
Strap, Electrical - Ground
Screw, Machine - Truss Head

(#10-32 X 3/8”)
Panel, Control - Generator

(Selection Required, Consult
Your Onan Parts Distributor)

Box, Control
Screw, Self-locking - Hex

Washer Head (1/4-20 x 1/2”)
Transformer, Current (See

Separate Page for Components)



23
22

Control - Generator
(Spec B)

4

\

/
/
/

/25

/21

m...
{’ “

15
A

50



,@
@i#i,

REF PART
NO. NO.

1 338-2278

812-0065

2
3
4

5

6

332-0607
332-2723
322-:):;:;

302-l14g
302-1753

302-1473
302-1147
302-1683
302-1684
302-1685
~~~-~~~g

302-172S
302-1726
302-1727
302-1728
302-1729
302-1798
302-1799
302-1800
302-i720

303-0032
320-1121
303-0261

Control - Generator
(Spcc B)

PART
DESCRIPTION

Harness, Wiring - Includes
Terminal B1ock (Controls
With Meters) [Harness Not
Used on Controls Without
Meters)

Screw, Machine - Round Head
(#6-32 X 5/8”)

Block, Terminal (TB21)
Strip. hib~
Light, Indicator - Upper/Lower

Scaie (0S21, 0S22)
Voltmeter (M21)

6-300/600
0-750

?gte122)

0-75/150
0-100/200
0-150/300
0-200/400
0-250/500
0-375/750
0-400/800
0-500/1000
0-600/1200
0-750/1500
0-1000/2000
0-1500/3000
0-2000/4000

Meter, Frequency (M23)
Wattmater (M24) (See Separate

Page for Components)
Knob
Breaker, Circuit (C821)
Rheostat (R21)

REF PART
No. No.

12 308-0882
13 332-0052
14 406-0334
15 406-0333
16

301-9054-03
301-9054-02
301-9054-01

17 871-0015
18 853-0013

19 821-0004

20 406-0332
21 300-2880

815-0544

22 337-0049
800-0024

856-0008
862-0015

23 508-0051
24 402-0527

800-0045

850-0045
25 301-8065
26 821-0010

27 -

28 870-0131
29 508-0001

QTY
USED

1
1
2
2

:
1
1
1

3

2
1
6

1
1

1
1
1
2
4

4
1
2

:

PART
DESCRIPTION

Switch, Rotary (S21)
clamp. Loop
clip - Fastener
Stud - Fastener
Door, Control

Without Meters
Without Wattmeter
With Wattmeter

Nut, Hex - Brass (1/4-20)
Washer, Locking - With ET

( 1/4”)
Screw, -Self-locking - Hex

Washer Head (#10-32 x 5/16”)
Receptacle - Fastener
Regulator, Voltage (VR21)

Screw. Machine - Round Head
With IT Lock Washer
(#6-32 X 1/2”)

Strap, Ground
Screw, Cap - Hex Head

(5/16-18 X 1/2”)
Washer. Lock - E[T (5/16”)
Nut, Hex (5/16-18)

Grommet
Mount, Vibration

Screw, Cap - Hex Head
(5/16-18 X 3/8”)

Washer, Lock - Spring (5/16”)
Box, Control
%!rnw*-. -- , Se~f-~Q~king - Hex
Washer Head (1/4-20 x 1/2”)

Transformer, Current (See
Separate Page for Components)

Nut, Hex - With ET (#10-32)
Gronunet



Control - Generator
(Switching Regulator)

(Spec A)

52



REF PART
No. No.

307-1157
307-1061

322-0436
302-0408
302-0410
302-0411
302-0412
302-0413
302-0605
302-0719
30?-0720
302-0721
302-0722
302-0723
302-0724

4
302-0421
302-0422
302-0612
302-0779

5

6

A“:,
f?’
‘i+,

7

8

11

12
13

15
16
17
18
19

302-0213
302-0221
302-0234
302-0256

302-0809
302-0810
302-0811

302-0466
302-0469

322-0130
322-0131
322-0178
320-0307
320-0455
812-0061

850-0020
406-0334

406-0333
517-0131

- ;—!:,375

308-0284
303-0032
303-0170
350-0556
323-0765

812-0061

853-0003
332-1280

Control - Generator
(Switching Re ~lator)

( Spec 1

PART
DESCRIPTION

Spring, tiolddown - Relay
Relay
Ammeter

0-50 Amp
O-75 Amp
0-100 Amp
0-200 Amp
0-250 Amp
0-300 Amp
0-400 Amp
O-75, 0-150 Amp
0-100, 0-2OO Amp
0-150, 0--300 Amp
0-200, 0-400 Amp
O-250, 0-500 Amp
O-375, 0-750 Amp

Voltmeter
0-300 VAC
0-600 VAC
0-500 VAC
0-750 VAC

Meter, Frequency - Reed Type
115 VAC, 60 Hz
230 VAC, 60 Hz
115 VAC, 50 Hz
230 VAC, 50 Hz

Meter, Frequency - Pointer
Type

120 VAC
208 VAC
240 VAC

Meter, Time Total izing
60 Hz
50 Hz

Light, Indicator - 125 VAC
Rea - Upper Scale
Red - Lower Scale
Red - Blank (No Legend)

Lock, Handle - Circuit Breaker
Breaker, Circuit

Screw, Machine - Round Head
(#6-32 X 3/8”)

Washer, Lock - Spring (#6)
Washer, Retaining - Turnbutton

Fastener
Stud, Turnbutton Fastener
Plug, P?astic
k~ob, Pointer
Switch, Selector
Knob
Rheostat
Resistor, Fixed Composition
Socket, Relay - 11 Place

(W/O Terminals)
Screw, Machine - Round Head

(#6-32 X 3/8”)
Washer, Lock - ET (#6)
Terminal

REF PART
NO. NO.

20 301-3244
21 870-0053
22 850-0030”
23 332-0051
24

332-0607
332-0795
812-0066

853-0003
850-0020

25
332-1242
332-1248

27 812-0065

28 853-0003
29

300-1928

300-1929
300-1930

30 315-0431
812-0061

853-0003
31 320-0202
32 315-0384

812-0061

853-0003
33 508-0001
34 406-0332

35 800-0045

36 850-0045
37 402-0078
38 337-0049
39 815-0026

40

41 301-3158
42 821-0010

43

QTY
USED

;
1
1

1
1
2

2
2

;
4

4

1

:
1
2

2
1
2
4

4
1
2

4

4
4
1
3

1
2

PART
DESCRIPTIW

Bracket, Mounting - Relay
Nut, Hex (#10-32)
Washer, Lock - Spring (#10)
Clip - Cable
Block, Terminal

12 Place
16 Place
Screw, Machine - Round Head

(#6-32 X 3/4”)
Washer, Lock - ET (#6)
Washer, Lock - Spring (#6)

Strip, Marker
16 Place
12 Place

Screw, Machine - Round Head
(#6-32 X 5/8”)

Washer, Lock - Spring (#6)
Regulator, Voltage - Switching

Semi-Frequency Sensitive
Type

Voltage Sensitive Type
Frequency Sensitive Type

Transformer, Voltage
Screw, Machine - Round Head

(#6-32 X 3/8”)
Washer, Lock - ET (#6)

Tie 8ar - Circuit Breaker
Reactor

Screw, Machine – Round Head
(#6-32 X 3/8”)

Washer, Lock - ET (#6)
Grommet
Receptacle, Turnbutton

Fastener
Screw, Cap - Hex Head

(5/16-18 X 3/8”)
Washer, Lock - Spring (5/16”)
Dampener, Vibration
Strap, Ground
Screw, Machine - Truss Head

(#10-32 X 3/8”)
Panel, Control - Generator

(Selection Required, Consult
Your Onan Parts Distributor)

80X, Control
Screw, Self-locking - Hex

Washer Head (1/4-20 x 1/2”)
Transformer, Current (See

Separate Page for Components)



C?nntrnl-------- - Genet-ator
(Torque Hatched Regulator)

( Spec A )

II J I
C91 3’-7 ii’ 1

.- d

2<

4

40

\
3

,!



REF
ND.

1
2
3

PART
No.

307-1157
307-1061

302-0406
302-0408
302-0410
302-0411
302-0412
302-0413
302-0605
302-0719
302-0729
302-0721
302-0722
302-0723
302-0724

4

5

302-0421
302-0422
302-9512
302-0779
302-0718

302-0213
302-0221
302-0234
3~2.0256

302-0809
302-0810
302-0811

7
302-0466
302-0469

8

9

10

11

12
13
14

322-0130
322-0131
322-0178
320-0307
815-0203

854-0010
871-0010
320-0431
812-0061

850-0020
406-0334

406-0333
517-0131
303-00’T6

QTY
USER

;

i
1
1

:
1
1
Y

i
1
1
1

1

:

:

1
1
1
1

1
1
1

1
1

:

:
1

1
1
1
2

4
2

2
1
1

Spring, Holddown - Relay
Re 1ay
Anuneter

0-50 Amp
0-75 Amp
o-1oo Amp
0-200 Amp
0-250 Aslp
0-300 Antp
0-400 Amp
o-75, 0-150 Amp
0-100, 0-200 Amp
0-150, 0-300 Amp
0-200, 0-400 Amp
0-250, 0-500 Amp
o-375, 0-750 Amp

Voltmeter
0-300 VAC
0-600 VAC
0-500 VW
0-750 VAC
0-300, 0-600 VAC

Meter, Frequency - Reed Type
115 VAC. 60 Hz

230 VAC. 60 tiz

115 VAC, 50 HZ

230 VAC, 50 Hz
Meter, Frequency - Pointer

Type
120 VAC, 60 tiz

208 VAC, 60 Hz

240 VAC, 60 Hz
Meter, Time Totalizing

60 HZ
50 Hz

Light, Indicator - 125 VAC
Red - Upper Scaie
Red - Lower Scale
Red - Blank (No Legend)

Lock, Handle - Circuit Breaker
Screw, Machine - Round Heed

(#10-32 X 7/8”)
Washer, Lock - ET (#10)
Nut, Hex (S10-32)

Breaker. Circuit
Screw, Machine - Round Head

(#6-32 X 3/8”)
Washer, Lock - Spring (#8)

Waeher, Retaining - Turnbutton
Fastener

Stud, Turnbutton Fastener
Plug, Plastic
Knob. Pointer

REF PART
ND. ND.

15 308-0284
i6 303-0032
17 303-0261
18 350-0556
19 323-0765

812-0061

853-0003
860-0005
332-1280

20 301-3244
21 870-0053
22 8S0-0030
23 332-0051
24

332-0607
332-0795
812-0066

850-0020
853-0003

25
332-124B
332-1242

26 815-0544

27 300-2880

28 812-0065

29 853-0003
30 301-9315

33 508-0001
34 406-0332
35 800-0045

36 850-0045
37 402-0078
38 337-0049
39 815-0026

40

41 301-3158
42 821-0010

43

QTY
USED

1
1
1
1
1

2

2

1:
1

:
1

:
2

2
2

1
1
6

1

4

4
1

1
2
4

4
4
1
3

1
2

PART
DESCRIPTION

Switch, Selector
Knob
Rheostat
Resistor, Fixed Composition
Socket, Relay - 11 Place

(W/O Terminals)
Screw, Machine - Round Head

(#6-32 X 3/8”)
Washer, Lock - ET (#6)
Nut, Hex [#6-32)
Terminal

Bracket, Mounting - Relay
Nut. Hex (#10-32)
Washer, Lock - Spring (#10)
Clip - Cable
Block, Terminal

12 Place
16 Place
Screw, Machine - Round Head

(#6-32 X 3/4”)
Washer, Lock - Spring (#6)
Washer, Lock - IT (#6)

Strip, Marker
12 Place
16 Place

Screw, Machine - Round Head
with IT LockWasher
(#6-32 X 1/2”)

Regulator. Voltage - Torque
Matched

Screw, Machine - Round Head
(#6-32 X 5/8”)

Washer, Lock - ET (*6)
Bracket, Mounting - Voltage

Regulator
Grommet
Receptacle, Turnbutton Fastener
Screw, Cap - Hex Head

(5/16-18 X 3/8”)
Washer, Lock - Spring (5/16”)
Dampener, Vibration
Strap, Electrical - Ground
Screw, Machine - Truss Head

(~~0-32 x 3/81’)

Panel, Control - Generator
(Selection Required. Consult
Your Onan Parts Distributor)

8ox, Control
Screw, Self-locking - Hex
Washer Head [1/4-20 x 1/2”)

Transformer, Current (See
Separate Page for Components)

,,,
Ii

,,,

55



Current Transformer

3

2
I ii)--- _

/

5
6\

Iiil

56



REF PART
No. ND.

1

871-0010
854-0010
856-0003
850-0030
526-0049

815-0203

2 813-0110

3 854-0010
4 302-0235
5 302-0236
6 302-0253
7

302-0117
302-1365
.fi. fih”a
.xJ1-uuto

302-0079
302-0106
302-0209
302-0107

8 302-0729

9

813-0100
821-0005

QTY PART
USED DESCRIPTION

Current Transformer

3
2
1
1
2

1

6

6
3
3
6

3
3
3
3
3
3
3
1

6
6

*#

*B
*#

*

*#

*#

~~Frn~x+! Assembly, Ground
(Includes Indented Parts
Listed 8elow)

Nut, Hex - Brass (#10-32)
Washer. Lock - IT (itlO)
Washer, Lock - EIT (#IO)
Washer, Lock - Spring (*1O)
Washer, Flat - 8rass

(13/64”10 X 7/32”00 X
l/32’’THK;

Screw, Machine - Round Head,
Brass (#10-32 x 7/8”)

*Straw, Machine - Round Head
(#10-32 X 2“)

Washer, Lock - IT (#10)
*Clamp, Upper
*Clamp, Lower
*Shim
*Transformer, Current

Ratio 50/5, 3 VA
Ratio 75/5, 2 VA
Ratio 100/5, 2 VA
Ratio 150/5, 1 VA
Ratio 200/5, 1 VA
Ratio 250/5, 1 VA
Ratio 300/5, 1 VA

*Bracket, Mounting -
Transformer

Screw, Machine - Round Head
(#10-32 X 1/2”)

* Spec A
# Spec B

REF..-
No.

10

11
12
13

14

*-

#-

PART
w.

526-0008
526-0008
856-0003
870-0053

302-0952
302-0864
302-0865
302-0866
302-0608
302-0547
302-0471

302-1868-01
302-1868-02
302-1868-03
302-1868-04
302-1868-05
302-1868-06
302-1868-07
302-1868-08
302-1868-09
302-1868-10
302-1868-11
302-1B68-12
302-0764

(JTYD PART
DESCRIPT1ffl

1;
6
6

3
3
3
3
3
3
3

3
3
3
3
3
3
3
3
3
3
3
3
1

Washer, Flat (13/64”10 x
7/16”00 X l/32”THK)

* Spec A
# Spec B

*#Washer, Lock - EIT (#10)
*#Nut, Hex (#10-32)

Transformer, Current
Spec A

* Ratio 75/5, 2 VA
* Ratio 150/5, 2 VA
* F?atio 200/5, 2 VA
* Ratio 250/5, 2 VA
* Ratio 400/5, 2 VA
* Ratio 500/5, 2 VA
* Ratio 750/5, 2 VA

Spec B
# Ratio 50/5
# Ratio 100/5
# Ratio 150/5, 1.5 VA
# Ratio 200/5, 2.0 VA
# Ratio 300/5, 2.5 VA
# Ratio 400/5, 4.0 VA
# Ratio 500/5, 6.0 VA
# Ratio 750/5, 7.5 VA
# Ratio 800/5. 8.0 VA
# Ratio 1000/5,
# Ratio 1200/5,
# Ratio 1500/5,

*#Bracket, Mounting

Parts Used During Spec A
Parts Used During Spec B

10.0 VA
12.0 VA
15.0 VA
- Transform(

,,
f

57



REF PART
No. No.

1 870”0183

2 301-1886
3 860-0006
4 854-0006
5 812-0070

6 309-0128
7 800-0034

Heater-Control
(Spec A)

8

6

QTY PART REF PART
USED DESCRIPTION NO. NO.

2 Nut, Self-locking - Hex W/ET 8 526-0113
Washer (#6-32) 9 333-0151

1 Cover, Thermostat
Nut, Hex (#6-32) 10 130-1107

: Washer, Lock - IT (#6) 11 870-0257
2 Screw, Machine - Round Head

(#6-32 X 1-1/4”) 12 335-0161
1 Thermostat - Adjustable
2 Screw, Cap - Hex Head

(5/16-18 X 2-1/4”)

QTY PART
USED DESCRIPTION

2 Washer, Flat (5/16”)
1 Heater, Electrical - 75 Watt,

120 VAC; 300 Watt, 240 VAC
Spacer, Sleeve

; Nut, Self-locking - Hex
(5/16-18)

1 Cable, Electrical

58



Heater - Control
{s@ec 6)

,‘

‘,
/ L5 I

I

/.>
-K ?

\

0

/’/
REF PART j::. PART
MO. No. DESUtIPTI~

/
f

“ ;“J’”y; J“/ “--------------.- ../.... ---~

1 333-0151 1 Heater (HR1)
2 335-0161 1 Cable
3 %00-0034 ? Screw, Cap - Hex Head

,,,! (5/16-18 x 2-1/4”)
4 526-0113 2 Washer, F?at (11/32”ID x

1“00 X 3/32’’THK)
5 870-0257 2 Nut, Self-Locking - Hex He~d

(5/16-18)

REF PART
No. m.

6 130-1107
7 812-0070

8 854-0006
9 860-0006

10 870-0183
11 301-1886
12 309-0128

TY&xD
2
2

4
2
2
1
1

PART
OESCRIPTI~

Spacer
Screw, Machine - Round Head

(*6-32 X 1-1/4”)
Washer, Lock - IT (#6)
Nut, Hex (#6-32)
Nut, Hex - With ET (#632)
Cover
Thermostat

59



Control Housing

REF PART
m. No.

1 821-0010

2 234-0370
3 815-0350

4 301-3156
5 821-0010

6 234-0361
7 821-0018

$ 856-0006

I
...

●

( ●

QTY
USED

8

1
18

3
4

1
6

1

..-”

PART
DESCRIPTION

Screw, Self-locking - Hex
Washer Head (1/4-20 x 1/2”)

Grill, Air - Generator Inlet
Screw, Tapping - Hex Washer

Head (u1O-32 x 3/8”,’
Panel Access
Scrsw, Self-locking - Hex

Washer Head (1/4-20 x 1/2”)
Wrapper, End Bell
Screw, Self-locking - Hex

Washer Head (1/4-20 x 5/8”)
Washer, Lock - EIT (1/4”)

REF PART
ND. ND.

9 526-0018

10 870-0212
11 301-3155
12

508-0203
508-0051

13 821-0010

14 821-0014

15 301-3154

QTY
USED

5

6
1

1
1
1

8

1

PART
DESCRIPTION

Washer, Flat (17/64”10 x
5/8’’Ol) X 1/16’’THK)

Nut, Hex (114-20)
Housing, Control Box
Grommet

Thru October 1984
Begin November 1984

Screw, Self-locking - Hex
Washer Head (1/4-20 x 1/2”)

Screw, Self-locking - Hex
Washer Head (5/16-18 x 1/2”)

Saddle, Control Box Mouoting

60



Capacitor Assembly

ggf$’

L<

I
I

,

I
I

*

L..\-
)\ ..

REF PART QTY PART REF PART
NO. NO. USED DESCRIPTION No. No.

1 812-0078 2 Screw, Machine - Round Head 6 356-0102
(#8-32 X 7/16”) 7 821-0009

2 850-0025 2 Washer , Lock - Spring (#8)
3 861-0007 2 Nut, Square (#8-32) 8 356-0104
4 356-0090 2 Capacitor, Fixed - Electroylic

(1300 MFD)
5 812-0078 6 Screw, Machine - Round Head

(#8-32 X 7/16”)

‘3

QTY PART
USED DESCRIPTION

2 Clamp, Mounting - Capacitor
4 Screw, Self--locking - Hex

Washer Head (1/4-20 x 3/8”]
1 Bracket, Mounting - Capacitor

Assembly (Bracket Not
Required for Square Output
8oxes)

,’



Filter - Voltage Regulator

REF PART
No. No.

1 332-0941
2 800-0003

3 850-0040
5 812-0165

6 862-0001
7 850-0040
8 304-0427
9 304-0292

10 354-0025

--+!2 1

J- *’ J. I--a& -

//
76

Y ‘“
i8

QTY PART
USED DESCRIPTION

2
2

2
2
4
2
2

Tie, Cable
Screw, Cap - Hex Head

(1/4-20 X 1/2”)
Washer, Lock -- Spring (1/4”)
Screw, Machine - Round Head

(1/4-20 X 4-1/2”)
Nut, Hex (1/4-20)
Washer, Lock - Spring (1/4”)
Washer, Centering
Insulator
Resistor, Fixed - Wirewound

(100hm. 100 Watt)

REF PART
NO. NO.

11 813-0098

12 870-0053
13 850-0030
14 312-0189
15 31.-0188

16 232-2218
17 526-0018
18

332-0529
332-1279

QTY PART
USED DESCRIPTION

2 Screw, Machine - Round Head
(#10-32 X 3/8”)

2 Nut, Hex (#10-32)
2 Washer, Lock - Spring (#10)
1 Bracket, Mounting - caPi3CitOr

1 Capacitor, Fixed (15 MFC),
400 VAC)

1 Bracket, Mounting ~~Filter
15 Washer, Flat (1/4”)

Terminal Lug
4 flare (14-18 AW3)
8 Insulated (14-18 AWG)

‘,

,’

62



Circuit Breaker

‘5

REF PART
NO. NO.

1 815-”0350

2 301-”7540
3 821-0010

4 301-7541

5 812-0156

6 850-0040

QW
USED

6

1
A

1

4

4

PART
DESCRIPTI(M

Screw, Tapping - Hex Washer
Head (#10-32 x 3/8”)

Panel, Cover - Circuit 8reaker
Screw, Self-locking - Hex

Washer Head (1/4-20 x 1/2”)
Bracket, Mounting - Circuit

Breaker
Screw, Machine - Round Head

(1/4-20 X 1-1/2”)
Washer, Lock - Spring (1/4”)

REF PART
NO. NO.

7
320-0380
320-0424
320-9425
320-9653

320-0426
.~20-0348
320-0422
320-1639

320-0423
320-1581

320-0620

320-044Y
320-0705

7

/1 ●

A
/

‘/’,/
●

,..”
,..

.-— *

-’—

/-

/

QTY
USED

1

:
1

1
1
1
1

1
1

1

1
1

PART
DESCRIPTION

Breaker, Circuit
100 Amp, 277/480
100 Amp, 347/600
150 Amp, 277’/480
150 Amp, 277/480
With Shunt Trip

175 Amp, 220/380
200 Amp, 120/208
250 Amp, 120/240
250 Amp, 120/240

With Shunt Trip
300 Amp, 120/208
300 tip, 120/208

With Shunt Trip
300 Amo, 120/208

/

volt
volt
volt
volt -

volt
volt
volt
volt -

volt
volt -

volt -
With Auxiliary Contacts

400 Amp, 120/208 Volt
400 Amp, 120/240 Volt

‘,



64



1

2
3

16
17
18

19
20
21
22

23

PART
No.

800-0003

850-0040
150-1456

862-0001
853-0013
150-0723
870-0250
1s0-1356
862-0011
!350-005!2

520-0724
520-0728
503-0611

800-0009

220-2353
220-1774
509-0125
211-0185
800-0008

8S0-0040
862-0001
234-0368

220-2627
220-1605
220-1457
220-1789

220-1460
220-1792

800-0048

QTY PART
USED 0E8CRIPTI(M

2

2
1

2
1
1
1
1
4
A

4
4
4

4

~

1
1
1
1
2

2
2
1

;

:

1
1

1

Screw, Cap - Hex Head
(1/4-20x 1/2”)

Washer, Lock - Spring (1/4”)
Bracket Asaaab~y - Overspaad

Switch (Includes Parts
i$tsrked ‘)

‘Nut, Hex (1/4-20)
Washer, Lock - ET (1/4”)
*contact, ------ ----Flaetrieml

*Nut, Insulator
*Bracket, Mounting - Contact

Nut, tiex - Grade 8 (3/8-16)
K!esher, Lock - Spring (3/8”)
Stud [3/8-16 UNC)

18-29/32”LG
22-15/16”LG

Hose. Rubber (7/16”10 x
5/8”00 X 3“LG)

Screw. Cap - Hex Head
(1/4-20x 1-1/2”)

Washer, Lock - Spring (1/4”)
Stator, Exciter

Standard
Environmental Protected

Seal, Oil - “O” Ring
End 8s11, Generator
Screw. Cap - Hex Head

{1/4-20x 1-1/4”]
Washer, Lock - Spring (1/4”)
Nut, Hex (1/4-20)
Screen, Air - Generator
Stator, Generator

Code 6D
Code 9X
Code 15
Code 15 (Environmental

Protected)
Code 15 (Extended Stack)
Code 15 (Environmental

Protected & Extended Stack)
Screw, Cap - Hex Head

(3/8-16 X 3/4”)

RW PART
No. No.

24 856-0010
25 KO-0717
26

80$-0018
805-0019

27

201-2672
201-2690

201-2675

201-2693

2% 800-0513

29 850-0079
30 526-0238

31 510-0101
32 232-2102
33

201-1739
201-1845

34 515-0145

35

805-0033
805-0035

36 S26-0259

37 205-0089
38 232-2078

QTY
USEO

:

8
8

1
1

i

1

1

1
1

7.
~

1
1
1

8
8
8

1
1

* - Parts Included in
#- Parts Included in

PART
WSCRIPTMN

Washer, Lock - EIT (3/8”)
Switch, Overspead
8olt - Hex Head (3/8-16 UNC)

1 “LG
l-1/4”LG

Rotor Assembly, Oenerator
(includes Parts Marked #)
Codes 60. 9X, 15, 515
Codes 15, 515 (Environmental

Protected)
Codes 15, 515 (Extended

stack)
Codes 15, 515 (Environmental

Protected & Extended Stack)
#Screw, Cap - Hex Head with

3/8-16 Tapped Center Hole
#Washer, Lock - Spring (3/4”)
#Washer, Flat - Steel Alloy

(13/16” ID X 2“00 X 3/16’’THK)
#8earing, Ball
#Spacer, Sleeve
#Rotor, Assembly - Exciter

(See Separate Page for
Components)

Standard
Environmental Protected

#Key, Machine (1/4” x 1/4” x
7/8” )

#Bolt, Hex Head - Grade 8
(;/:;:: U&)

1-1/2” LG
#Washer, Flat - Hardened Steel

(11/16”1D X 1-3/8”00 X
7/64’’THK)

#Fan, Generator
#Disk, Drive - Generator

Dverspeed Bracket Assembly.
Generator Rotor Assembly.

65



Exciter Rotor

REF PART
No. No.

1 813”0100

2 870-0053
3 850-0030
4 526-0008

5 813-0110

6 87C-0053
7 850-0030
8 526-0009

9 508-0187
10 332-0050

L

QTY PART
USED DESCRIPTION

REF PART
No. NO.

2 Screw, Machine - Round Head 11 508-0093
(#10-32 X 1/2”) 12 870-0053

2 Nut, Hex (#10-32) 13 850-0030
2 Washer, Lock - Spring (#IO) 14
2 Washer, Flat (13/64”ID x

7/16”OD X l/32’’THK)
4

358-0097
Screw, Machine - Round Head 358-0044

(#10-32 X 2“)
4 Nut, Hex (U1O-32)
4 Washer, Lock - Spring
4 Washer, Flat (7/32”10

l/2”OD X l/16’’THK)
4 8ushing - Insulating
2 Clip - Cable

15

(#lo) 358-0096
x 358-0043

16 363-0054
17 363-0055

1/

QTY
USED

3
3

3
3
1
1

PART
DESCRIPTION

Grommet, Rubber
Nut, Hex (#10-32)
Washer, Lock - Spring (#10)
Diode, Rectifier - Positive

(CR1, CR2, CR3)
Standard
Environmental Protected

Diode, Rectifier - Negative
(CR4, CR5, CR6)
Standard
Environmental Protected

Heatsink - Positive Diodes
Heatsink - Negative Oiodes

66



Voltage Suppressor

REF
No.

1

2

3
4
5
6

PART
No.

813-0112

526-0140

850-0030
870-0053
508-0093
305-0526

QW
USED

4

4

4
4
2
1

PART
OESCRIP11CP4

Screw, Machine - Round Head
(#10-32 X 2-1/2”)

Washer, Flat (7/32”10 x
3/8”00 X 3/64’’THK)

Washer, Lock - Spring (U1O)
Nut, Hex (#10-32)
Grommet, Rubber
Set, Voltage Suppressor

(A Matched Pair)

REF PART QTY PART
ND. No. USED OEWRIPTMM

7 526-0140 4 Washer, Flat (7/32”10 x
3/8”OD X 3/64’’THK)

8 850-0030 4 Washer, Lock - Spring (#10)
9 870-0053 4 Nut, Hex (#10-32)

10 363-0054 Heatsink - Positive Oiodes
11 363-0055 : Heatsink - Negative Diodes

67



Heater-6enerator

,’

,,

IIEF PART QTY PART REF PART QTY PART

W. No. USED DESCRIPTION NO. No. USED DESCRIPTIUII

1

335-0146
335-0147

2 800-0004

Cable, Electrical (Includes
Thermostat)

120 VAC
240 VAC

Screw, Cap - Hex Head
(1/4-20 X 5/8”)

3 850-0038
4 526-0158

5
333-0059
333-0192

Washer, Lock - Spring (1/4”)
Washer t Flat (17/64”10 x 1“011

x l/8’’THK)
Heater, Electrical

120 VAC, 125 Watt
240 VAC, 200 Watt

68



Run Relay
(Spec 6)

REF PART QTY PART
NO. NO. USED DESCRIPTICRd

1 307-1058 1 Relay. Run (K1lJ
(Quantity as Requirt!d)

2 815-0388 2 *Screw, Pan Head - Cross
Recessed Thread
(#6-32 X 1/2”)

REF PART Q~O PART
NO. No. DFSCRIPTItM

3 319-0447 1 Bracket, Relay Mounting
4 323-0804 1 ‘Socket, Relay
5 307-1987 2 *Holddown, Relay

* - Quantities listed are for one mounted relay

I



U*ttmeter
(Spec A)

1 2

5
I
I

6.
7

,/
\

i !’4 n-w

\

@

—19
y 2fl



Mattneter
(Spec A)

1 615-0026

2 853-0008
3 301-3476

4 508-0001
5 860-0008
6 853-0005
7 526-0003

8 402-0354
9

302-1082
302-1083
302-1113

10 821-0014

11 402-0078
12 301-3477

13 815-0350

14 812-0063

15 853-0003
16 860-0006
17 332-0609

F

“~,

,,,

~,

QTV
USED

2

2
1

2

:
8

4

~

:

8

4
1

6

4

4
4
1

PART
OESCRIPTIUd

Screu, Machine - Truss Head
(#10-32 X 3/8”)

Washer, Lock - ET (#IO)
Cover - Transducer 80X

(External Installation)
Gromet, Rubber
Nut, Hex (#8-32)
Washer, Lock - ET (#S)
washer, ~~=t (~~/64n1D x

3/8”00 x l/32’’THK)
Mount, Vibration
Transducer, Watt

3 ?haee. 60 Hertz
3 Phase, 50 Hertz
1 Phase, 60 Hertz

Screw, Self-locking - Hex
Washer Head (5/16-18 x 1/2”)

Mount. Vibration
80X, Transducer (External

Installation)
Screw, Tapping - Hex Washer

Head (#10-32 x 3/8=)
Screw. Machine - Round Head

(#6-j2 X 1/2”)
Washer, Lock - ET
Nut, Hex (#10-32)
Block. Terminal

(S6)

REF PART
No. No.

18 332-0610
19 302-1722

20
302-1721-01
302-1721-02
302-1721-03
302-1721-04
302-1721-05
302-1721-06
302-1721-07
302-1721-08
302-1721-09
302-1721-10
302-1721-11
302-1721-12
302-1721-13
302-1721-14
302-1721-15
302-1721-16
302-1721-17

21 821-0017

22 862-0014
23 850-0045
24 301-6987

PART
OESCRIPTI~

Strip, Marker
Wattmeter (Less Replaceable

Dial)
Dial. Wattmeter

Scale O-35 KW
Scale 0-50 KW
Scale 0-70 KW
Scale 0-90 KW
Scale 0-115 KW
Scale 0-160 KW
Scale 0-180 KW
Scaie 0-200 KU
Scale 0-250 KW
Scale 0-300 KW
Scale 0-350 KW
Scale 0-400 KW
Scale 0-500 KW
Scale 0-600 KW
Scale 0-700 KU
Scale 0-800 KW
Scale 0-1200 KW

Screw, Self-locking - Hex
Washer Head (5/16-18 x 1/2”)

Nut, Hex (5/16-18]
Washer, Lock - Spring (5/16”)
8racket, Wounting (Internal

Installation)



Uattmeter
(SPec B)

4

12

11

9

REF PART QTY PART REF PART (& PART
IUO. ND. USED DESCRIPTION ND. ND. DESCRIPTION

1 821-0017 2 Screw, Self-locking - HWH 8
(5/16-18 X 1/2”) 9

2 850-0045 2 Washer, Lock - Spring (5/16”) io
3 862-0014 2 Nut, Hex (5/16-18) 11
4 860-0008 Nut, Hex (#8-32) 12
5 856-0002 1: Washer, Lock - EIT (*8)
6 302-1833-01 1 Transducer, Watt 13
7 402-0354 4 I%Oiifit, Shock

301-6987 1 Bracket, Mounting
338-1936 Harness Wiring
302-1722 : Meter, Watt (Less f)ial)
30~-1721-04° 1 Dial, Wattmeter
813-0102 2 Screw, Machine - Round Head

(#10-32 X 5/8”)
319-0030 1 Plate. Support - Transducer



Nagnetic Pickup
(Spec B)

I
i

!F‘
“1!,

REF
No.

1

2
3
.4
5

6
7
8

1:
11

PART
NO.

800-0003

850-0040
150-1410
150-1406
150-2117

862-0001
853-0013
150-0723
870-0250
301-9402
800-0053

-. -%..
--..--%.=

..”-
.“ :\.

,’ . . -.

QTY PART REF PART QTY PART
USED DESCRIPTI~ No. No. USED DESCflIPTIm

Screw, Cap - Hex Head 12
(1/4-20 X 1/2”) 13

Washer, l.cjck - Spring (1/4”) 14
Cap, Insulator 15
Sensor, Speed - Magnetic 16
Bracket ad Point Assembly

(Includes Parts Marked *) ;:
*Nut. Hex (1/4-20) 19

‘Washer, Lock - ET (1/4”)
*Point, Coltact
*Nut, Insulator
‘Bracket, Mounting *.

S~re~, &D - Hex Head

(3/8-16 x 1-3/4”)

856-0010
150-0717
526-0077
150-1557
370-4011
854-0031
868-0011
338-1930

1 Washer, Lock - FIT (3/8”)
1 Switch, Overspeed (S3)
1 Washer, Flat (3/8”)
1 Wheel, Sensoe
1 Spacer
1 Washer, Lock - IT (3/4”)
2 Nut, tie% - Jam (3/4-16)

1 Harness, Wiring - Magnetic
Pickup (A16 tc~ All)

Parts Included in 150-211.7 Bracket and Point
Assembly

73



Numertcal Index

Part No.

102-0652
102-0664
102-1097
102-1097
102-1113
102-!114
102-1159
102-1238
102-1244
102-1320
104-0723
104-1097
110-0445
110-0445
110-0445
115-0025
121-0036
121-0037
122-0193
123-1322
130-0497
~~~_~~~;

?30-0771
130-0772
730-0775
130-0776
130-0778
130-0780
130-0797
130-0797
130-0802
130-0805
130-0968
130-0969
130-0970
130-0971
130-0972
130-0973
130-0981
130-0986
130-0988
130-0989
130-0991
130-1024
130-1024
130-1024
130”1050
130-1050
130-1107
130-1107

Page

13
13
13
2?3
13
27
27
29
29
13
11
11
15
19
21

7
13
13
13
13
38
~y

38
38
38
38
38
38
19
21
27
27
25
25
25
25
25
25
25
25

7
25

7
25
27
29
27
29
58
59

Part No.

130-1110
130-1112
130-1192
130-1192
130-1340
130-1985
130-1996
130-1997
130-1998
130-1999
130-2000
130-2000
130-2000
130-2053
130-2128
130-2162
130-2243
130-2243
130-2244
130-2244
130-2245
130-2245
131-0353
132-0261
140-0752
140-0961
140-0961
140-0961
140-1260
140-1260
140-1260
140-1724
140-1837
145-0482
145-0482
145-0482
145-0528
145-0528
145-0528
145-0532
145-0532
145-0532
145-0533
145-0534
145-0535
145-0538
145-0538
145-0538
145-0539
145-0539

Page

27
27
41
43
27
25
25
25
25
25
25
27
29
39
25
27
27
29
27
29
27
29

7
7

35
15
19
21
15
19
21

4
4

15
19
21
15
19
21
15
19
21
31
13
13
15
19
21
15
19

Part No.

145-0539
145-0539
145-0540
145-0540
145-0540
145-0541
145-0541
145-0541
145-0541
145-0590
145-0590
145-0590
148-0274
148-0274
148-0274
148-0367
148-0601
148-0601
148-0601
148-0625
148-0626
148-0626
148-0627
148-0627
148-0637
148-0637
148-0773
148-0775
148-0775
148-0775
148-0776
?48-0869
148-0869
150-0638
150-0717
150-0717
150-0723
150-0723
150-1356
150-1406
150-1410
150-1456
150-1521
150-1557
150-2117
151-0411
151-0566
151-0584
151-0594
151-0605

Page

21
31
15
19
21
15
19
21
31
15
19
21
25
27
29

9
15
19
21
17
19
21
19
21
15
19
17
15
19
21
17
19
21

‘?
55
73
65
73
65
73
73
65

7
73
73
37
37

7
7

37

Part No.

152-0243
154-1739
154-1739
154-1766
154-2336
155-0789
155-1021
155-1422
lCCI aa- 1430
155-1463
155-1489
155-1592
155-1886
155-1886
155-1891
155-1923
155-1947
155-1948
166-0278
191-0773
191-0864
191-0864
lg~-,”==Inan

191-1203
191-1388
191-1390

191-1564
191-1981
191-1982

Page

7
31
35
31
31
35
35
35
35
35
35
35
31
35
31
31
35
35

11
9

23
25
23

23
23
23

23
23
23

191-1983-01 23
191-2025 7
191-2(]25 23
191-2026 23
193-0243 45
193-0244 9
193-0245 45
193-0247 9
193-0248 45
193-0249 11
193-0329 39
193-0330 47
193-0351 47
193-0352 47

201-1739 65
201-1845 65
201-2672 65
201-2675 65
201-2690 65
201-2693 65

74



w~r

k Part No.

205-0089
211-0185
220-1457
220-1460
220-1605
220-1774
220-1789
220-1792
220-2353
220-2627
231-0260
232-2078
232-2102
232-2218
234-0361
234-6368
234-0370
300-0679
300-0681
300-0714
300-0730
3~4)-n7aAv---

300-1928

300-1929

300-1930
300-2809
300-2811
300-2855
300-2862
300-2880
300-2880
300-2897
300-2901
300-2902
300-2905
301-1886
301-1886
301-3154
301-3155
301-3156
301-3158
301-3158
301-3158
301-3244
301-3244
301-3244
301-3253
301-3476
301-3477
301-6053

Paga

65
65
65
65
65
65
65
65
65
65
11
65
65
62
60
65
60
45
45
45
45
45
53
53
53
47

7
47
47
51
55
47
47
47
47
58
59
60
60
60
49
53
55
49
53
55
45
71
‘71
45

Numerical Index

Part No. Pa@ Part No.

301-6257
301-6987
301-6987
301-7540
301-7541
301-8065
301-8851
301-9054-02
301-9054-03
301-9055-01
301-9055-02
301-9315
301-9402
302-0078
302-0079
302-0106
302-0107
302-0117
302-0209
302-0213
302-0213
302-0213
302-0221
302-0221
302-0221
302-0234
302-0234
302-0234
302-0235
302-0236
302-0253
302-0256
302-0256
302-0256
302-0406
302-0406
302-0406
302-0408
302-0408
302-0408
302-0410
302-0410
302-0410
302-0411
302-0411
302-0411
302-0412
302-0412
302-0412
302-0413

47
71
72
63
63
51
47
51
51
47
47
55
73
57
57
57
57
57
57
49
53
55
49
53
55
49
53
55
57
57
57
49
53
55
49
53
55
49
53
55
49
53
55
49
53
55
49
53
55
49

302-0413
302-0413
302-0421
302-0421
302-0421
302-0422
302-0422
302-0422
302-0466
302-0466
302-0466
302-0469
302-0469
302-0469
302-0471
302-0547
302-0605
302-0605
302-0605
302-0608
302-0612
302-0612
302-0612
302-0718
302-0718
302-0719
302-0719
302-0719
302-0720
302-0720
302-0720
302-0721
302-0721
302-0721
302-0722
302-0722
302-0722
302-0723
302-0723
302-0723
302-0724
302-0724
302-0724
302-0729
302-0749
302-0764
302-0779
302-0779
302-0779
302-0809

Page

53
55
49
53
55
49
53
55

49
53
55
49
53
55
57
57
49
53
55
57
49
53
55
49
55
49
53
55
49
53
55
49
53
55
49
53
55
49
53
55
49
53
55
57
45
57
49
53
55
49

Part No.

302-0809
302-0809
302-0810
302-0810
302-0810
302-0811
302-0811
~02-0811

302-0864
302-0865
302-0866
302-0885
302-0952
302-1082
302-1083
302-1113

302-1147
302-1148
302-1362
302-1365
302-1473
9fi9-*CA*
*WC— Iuv 1

302-1683
302-1684
302-1685
302-1720

Page

53
55
49
53
55
49
53
55
57
57
57
47
57
71
71
71

~~

51
45
57
51
A7-r

51
51
51
51

302-1721-01 71
302-1721-02 71
302-1721-03 71
302-1721-04 71
302-1721-04 72
302-1721-05 71
302-1721-06 71
302-1721-07 71
302-1721-08 71
302-1721-09 71
302-1721-10 71
302-1721-11 71
302-1721-12 71
302-1721-13 71
302-1721-14 71
302-1721-15 71
302-1721-16 71
302-1721-17 71
302-1722 71
302-1722 72
302-1724 51
302-1725 51
302-1726 51

75



Wumerical Index

Part No. Pa@

302-1?27
302-1728
302-1?29
302-1753
302-1798
302-1799
302-1800
302-1833-01
302-1868-01
302-1868-02
302-1868-03
302-1868-04
302-1868-05
302-1868-06
302-1868-07
302-1863-?2$
302-1868-09
302-1868-10
302-1868-11
302-1868-12
302-1873-01

303-0032
303-0032
303-0032
303-0032
303-0076
303-0076
303-0076
3(?3-0170
303-0170
303-0261
303-0261
304-0292
304-0427
305-0526
305-0675
306-0155
306-0155
307-0268
307-0834
307-0835
307-0836
307-0836
307-1031
307-1058
307-1058
30’7-1061
307-1061
307-1061

51
51
51
51
51
51
51
72
57
~~

57
57
57
57
57
~?

57
57
57
57
47

49
51
53
55
49
53
55
49
53
51
55
62
62
67
49
19
21
17
19
27
19
21

9
45
69
45
49
53

Part No.

307-1061
307-1157
307-1157
307-1157
307-1157
307-1164
307-1164
307-1460
307-1460
3Q7-~987

308-0002
308-0005
308-0005
308-0138
308-0150
308-6150
308-0284
308-0284
308-0284
308-0327
308-0784
308-0853
308-0882
308-0892
309-0128
309-0128
309-0178
309-0179
309-0269
309-0304
309-0304
309-0307
309-0307
309-0476
309-0476
309-0476
309-0477
309-0477
309-0477
309-0479
309-0479
309-0479
309-0480
309-0480
309-0480
309-0544
309”0545
312-0188
312-0189
312-0201

Page

55
45
49
53
55
41
&~

41
43
69
45
19
21
45
19
21
49
53
55
45
47
47
51
47
58
59
11
11
11
41
43
41
43
25
27
29
25
27
29
25
27
29
25
27
29

9
9

62
62
23

m-t No.

315-0342
315-0384
315-0384
315-0431
315-0431
319-0030
319-0447
320-0202
320-0307
320-0307
320-0307
320-0348
320-0380
320-0422
320-0423
320-0424
320-0425
320-0426
320-0431
320-0431
320-0449
320-0455
320-0620
320-0653
320-0705
320-1121
320-1581
320-1639
321-0094
321-0204
321-0231
321-0270
322-0004
322-0004
322-0107
322-0108
322-0109
322-0110
322-0111
322-0128
322-0130
322-0130
322-0130
32?-0131
322-0131
322-0131
322-0136
322-0149
322-0178
322-0178

Page

49
49
53
49
53
72
69
53
49
53
55
63
63
63
63
63
63
63
49
55
63
53
63
63
63
51
63
63
47
49
47
47
45
47
45
45
45
45
45
45
49
53
55
49
53
55
45
45
49
53

Part No. Page

322-0178
322-0283
322-0359-01
322-0360-01
322-0361
322-0363
322-0369-01
323-0764
~23-Q765

323-0765
323-0765
323-0765
323-0804
323-0957
323-0957
323-1302
323-1308
323-1310
331-0027
331-0027
332-0014
332-0014
332-0050
332-0051
332-0051
332-0051
332-0051
332-0052
332-0052
332-0149
332-0149
332-0529
332-0537
332-0607
332-0607
332-0607
332-0607
332-0609
332-0610
332-0699
332-0795
332-0795
332-0795
332-0795
332-0941
332-1005
332-1043
332-1239
332-1240
332-1242

55
45
47
47
47
51
47
45
45
49
53
55
69
41
43
47
47
47
41
43
41
43
66
45
49
‘T.

55
47
51
41
43
62
45
49
51
53
55
71
71
45
45
49
53
55
62
45
45
45
45
49 “

76



Numerical Index

*

E Part No.%!,>

332-1242
332-1242
332-1248
332-1248
332-1248
33:!-!268
332-1269
332-1271
332-1271
332-1276
332-12?!2
332-1280
332-1280
332-1280
332-1280
332-1281
22!3-19Q9““- ,--A

332-1473
332-1559
332-1956
332-2723
333-0059
333-0141
333-0141
333-0142
333-0146
333-0146
333-0147
333-0147
333-0148
333-0148
333-0151
333-0151
333-0158
333-0158
333-0167
33:3-0167
333-0170
333-0170
333-0172
333-0172
333-0176
333-0176
333-0192

Page

53
55
49
53
55
49
45
45
45
45
~~

45
49
53
55
11
11
36
45
49
51
68
41
43
41
41
43
41
43
41
43
58
59
41
43
41
43
41
43
41
43
41
43
68

333-0194-01 45
333-0224 43
335-0146 68
335-0147 68
335-0161 58
335-0161 59

Part No.

336-3124
337-0049
337-0049
337-0049
337-0049
337-0090
338-0942
33~-~~35

338-1836
338-1904
~38-~930

338-1936
338-1940
338-2277
338-2278
338-2460
350-0556
350-0556
350-0556
354-0025
356-0070
356-0072
356-0090
356-0102
356-0104
357-0030
358-0043
358-0044
358-0096
358-0097
363-0054
363-0054
363-0055
363-0055
370-4011
402-0078
402-0078
402-0078
402-0078
402-0354
402-0354
402-0371
402-0527
403-0894
403-0895
403-1193
403-1194
403-1942
405-1774
405-1775

Page

9
49
51
53
55
36

9
47
47
47
73
72
47
47
51

9
49
53
55
62
45
45
61
61
61
39
66
66
66
66
66
67
66
6?
73
49
53
55
71
71
72
36
51
33
33
36
36
36
33
33

77

Part N9.

405-1776
405-1777
405-1780
405-2869
405-2870
405-3012
405-3027
406-0089
406-0105
406-0157
406-0249
406-0332
406-0332
406-0332
406-0332
406-0333
406-0333
406-0333
406-0333
406-0334
406-0334
406-0334,
406-0334
406-~565
416-0021
416-0338
416-0672
501-0010
501-0011
501-0225
501-0225
502-0002
502-0003
502-0033
502-0041
502-0054
502-0058
502-0155
502-0237
502-0302
502-0313
502-0613
502-0613
502-0809
502-0942
502-0942
502-1013
503-0131
503-0183
503-0183

Page

33
33
33
25
25
33
33
33
33
32““
33
49
51
53
55
49
51
53
55
49
51
53
55
33

9
36

9
19
21
41
43
13
13
21
19
43

9
38

4
13
39
41
43
39
41
43
13
13
17
25

Part N9.

503-o183

503-0183
503-0183
503-0183
503-0261
503-0274
503-0274
503-0324
503-0365
59~-9395

503-0398
503-03$?8
503-0398
503-0429
503-0446
503-0446
503-0446
503-0446
503-0465
503-0465
503-0465
503-0547
503-0547
503-05?1

503-0611
503-0743
503-0753
503-0753
503-0792
503-0796
503-0799
503-0799
503-0832
503-0832
503-0833
503-0833
503-0833
503-0833
503-0843
503-0843
503-0846
503-0965
503-0966
503-0998
503-0998
503-0998
503-1093
503-1097
503-IOQ9
503-1099

Page

27
29
41
43
17
27
29
15
25
39
15
17

21

19

13

27

29

39

15

19

21,

4

13

25

65

39

27

29

21

15

17

21

41

43

17

25

27

29

41

43

27

35

13

15

19

21

4

13

13’

27



Numerical Index

Pert No.

503-1099
503-1100
503-1118
503-1168
503-1168
503-1168
503-1172
503-1172
503-?172
503-1201
504-0003
504-0003
504-0003
504-0005
504-0005
504-0005
504-0005
504-0005
504-0030
504-0046
505-0004
~~~.~~~~

505-0004
505-0004
505-0004
505-0004
505-0007
505-0007
505-000?
505-0007
505-0007
505-0007
505-0007
505-0007
505-0007
505-0013
505-0018
505-0018
505-0018
505-0019
505-0019
505-0019
505-0019
505-0020
505-0020
505-0038
505-0039
505-0039
505-0039
505-0039

Paga

29
4

39
25
27
29
15
19
21
1!3
25
41
43
17
25
27
29
31
13
27
17
IQ

21
21
41
43

9
11
13
15
19
21
39
41
43
29
13
27
29
17
25
27
29
19
21
27

9
17
25
27

Part No.

505-0039
505-0041
505-0043
505-0051
505-0051
505-0057
505-0059
505-0060
505-0060
505-0050
505-0061
505-0075
505-0075
505-0075
505-0084
505-0084
505-0098
505-0098
505-0099
505-0099
505-0099
505-0101
505-0101
505-0101
505-0101
505-0101
505-0102
505-0102
505-0102
505-0102
505-0102
505-0103
505-0104
505-0109
505-0110
505-0119
505-0119
505-0?19
505-0120
505-0120
505-0120
50~-o129

505-0129
505-0129
505-0129
505-0130
505-0130
505-0132
505-0132
505-0132

Page

29
21
27
19
27
31

9
25
27
29

9
25
27
29
17
19
41
43
17
27
41

9
17
25
27
29
15
17
19
21
27
35

9
27
29
25
27
29
25
27
29
15
19
21
27
11
27
17
19
21

Part No.

505-0132
505-0135
505-0135
505-0135
505-0135
505-0135
505-0151
505-0166
505-0166
505-0216
505-0216
505-0302
505-0302
505-0302
505-0324
505-0324
505-0324
505-0331
505-0382
505-0385
505-0455
505-0455
505-0479
505-0499
505-0661
505-0668
505-0702
505-0759
505-0763
505-0763
505-0763
505-1168
505-1301
505-1345
505-1345
508-0001
508-0001
508-000?
508-0001
508-0001
508-0015
508-0051
508-0051
508-0093
508-0093
508-0187
508-0203
509-0125
509-0165
509-0165

Page

27
13
17
25
27
29
39
19
21
31
35
13
27
29
17
19
21
17
35
27
41
43

17
11
17
35
35
21

9
41
43
35
27
19
21
49
51
53
55
7?
11
51
60
66
67
66
60
65
15
19

Part No.

509-0165
510-0101
511-0084
511-0084
511-0131
512-0059
512-0136
515-0093
$j:~-n?AG“,-r”
517-0131
517-0131
517-0131
517-0131
517-0221
518-0342
518-0374
520-0011
520-0011
520-0011
520-0165
520-0231
520-0724
520-0728

520-0819
520-0925
526-0003
526-0008
526-0008
526-0008
526-0008
526-0008
526-0009
526-0018
526-0018
526-0018
526-0022
526-0022
526-0026
526-0035
526-0049
526-0049
526-0065
526-0065
526-0065
526-0077
526-0113
526-0113
526-0113
526-0115
526-0115

Page

21
65

7
25
23
25
25
23
55

47
49
53
55
47
25
45
15
19
21
31
36
65
65
31
31
71
15
19
21
57
66
66

7
60
62
31
35

7
25
45
57
15
19
21
73
35
58
59
23
36

18



Numerical Index
p,,

L Part No.

526-0122
526-0140
526-0158
526-0174
526-0174
526-0174
526-0174
526-0188
526-0238
526-0259
526-2106
800-0003
800-0003
800-0003
800-0004
800-0005
800-0007
800-0007
800-0008
800-0009
800-0009
800-0024
Wo-ofm$
800-0026
800-0027
800-0029
800-0029
800-0029
800-0029
800-0029
800-0031
800-0034
800-0034
800-0037
800-0040
800-0040
800-0040
800-0045
800-0045
800-0045
800-0045
800-0048
800-0048
800-0048
800-0050
800-0050
800-0050
800-0050
800-0051
800-0051

Page

25
67
68
19
21
27
29
31
65
65
23
62
65
73
68

9
41
43
65
17
65
51
11
13
23
23
25
25
27
29
35
58
59
35
25
27
29
49
51
53
55

7
25
65
13
15
19
21
17
19

Part No.

800-0051
80G-G051
800-0051
800-0051
800-0051
800-0052
800-0052
800-0053
800-0055
800-0056
800-0056
800-0069
800-0069
800-0069
800-0069
800-0069
800-0071
800-0072
800-0095
800-0152
800-0513
800-2058
800-2097
801-0027
805-0018
805-0019
8G5-0033
805-0035
809-0035
809-0059
812-0061
812-0061
812-0061
812-0061
812-0063
812-0063
812-0065
812-0065
812-0065
812-0065
812-0066
812-0066
812-0066
812-0070
812-0070
812-0070
812-0075
812-0078
812”’0079
812-0149

Pm

21
25
25
27
29

7
31
73
25
27
29

7
11
17
27
29
36
11
23
36
65
23
23

7
65
65
65
65
Ii

33
45
49
53
55
45
71
49
51
53
55
49
53
55
49
58
59

9
61
43
33

Part %0.

812-0156
812-0165
613-0098
813-0098
813-0100
813-0100
813-0102
813-0103
813-0103
813-0103
813-0105
813-0105
813-0110
813-0110
813-0112
814-0079
815-0026
815-0026
815-0026
815-0026
815-0026
815-0181
815-0203
815-0203
815-0203
815-0203
815-0350
815-0350
815-0350
815-0385
815-0388
815-0544
815-0544
815-0544
821-0004
$21-0004
821-0005
821-0009
821-0010
821-0010
821-0010
821-0010
821-0010
821-0010
821-0010
821-0010
821-0010
821-0010
821-0011
821-0011

Page

63
62
33
62
57
66
72
15
19
21
35
45
57
66
67
33
45
49
53
55
71
25
45
49
55
57
60
63
71
47
69
47
51
55
47
51
57
61

7
9

25
33
49
51
53
55
60
63
27
29

Part No.

821-0011
821-0013
821-0013
821-0014
821-0014
821-0014
821-0014
821-0016
821-0016
821-0016
821-0016
821-0016
821-0016
821-0016
821-0017
821-0017
821-0018
821-0029
821-0029
821-0030
850-0020
850-0020
850-0020
850-0025
850-0025
850-0025
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0038
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0045

Page

39
19
21
25
33
60
71
13
25
27
35
36
41
43
71
72
60
29
33

7
49
53
55
33
43
61
15
19
21
33
45
49
53
55
57
62
66
67
68

4
7
9

17
41
43
62
63
65
73

7



Nuserical Index

Part No.

850-0045
850-0045
850-0045
850-0045
850-0045
850-0045
850-0045
850-0045
a50-oo45
850-0045
850-0045
850-0045
850-0045
850-0045
850-0050
850-0050
850-0050
850-0050
850-0050
850-0050
850-0050
~w-oofio
850-0050
850-0050
850-0050
850-0055
850-0055
850-0055
850-0055
850-0055
850-0055
850-0060
850-0065
850-0070
850-0079
850-0079
850-0165
850-2008
853-0003
853-0003
853-0003
853-0003
853-0003
853-0005
853-0008
853-0013
853-0013
853-0013
853-0016
854-0006

Pa$p

13
23
25
27
29
31
35
36
49
51
53
55
71
72

7
13
15
17
19
21
25
27
29
31
65

7
11
17
27
29
36
25
23
23
36
65
31
23
45
49
53
55
71
71
71
51
65

73
11
58

Part Mo.

854-0006
854-0010
854-0010
854-0010
854-0010
854-0031
856-0002
856-0003
856-0003
856-0006
856-0008
856-0008
856-0010
856-0010
856-0013
860-0005
860-0005
860-0006
860-0006
860-0006
860-0006
860-0008
860-0008
860-0008
861-0007
862-0001
862-0001
862-0001
862-0001
862-0001
862-0001
862-0001
862-0003
862-0004
862-0005
862-0011
862-0014
862-0014
862-0014
862-0015
862-0015
862-0016
865-0006
865-0007
868-0007
868-0011
870-0048
870-0048
870-0048
870-0048

Page

59
45
49
55
57
73
72
45
57
60
36
51
65
73
36
49
55
45
58
59
71
33
71
72
61

4
9

41
43
62
65
73
31
36
23
65
35
71
72
23
51
25

4
36
23
73
25
25
27
35

Part NO.

870-0053
870-oo53

870-0053
870-0053
870-0053
870-0053
870-0053
870-0053
870-0053
870-0053
870-0053
870-0053
870-0106
870-0113
870-0113
870-0130
870-0131
870-0131
870-0133
870-0183
870-0183
870-0183
870-0188
870-0195
870-0196
870-0212
870-0212
870-0212
870-0212
870-0212
870-0212
8’?0-0232
870-0250
870-0250
870-0257
870-0257
870-0257
870-0257
870-0257
870-0257
870-0257
870-0281
870-0281
870-0281
870-2056
871-0010
871-0010
871-0010
871-0010
871-0015
895-0160

Page Part No. Page

15
19
21
33
45
49
53
55
57
62
66
67
33
25
33
31
47
51
25
47
58
59
35
31
11
19
21
27
29
39
60
33
65
73
13
35
36
41
43
58
59

7
29
31
23
45
49
55
57
51
35

‘,


